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1. EUT Description

Product Name:|Pocket

Trade Mark: |[EZCast

Model Name: [BC-1

Series Model: [N/A

Model
Difference:

Power Rating | DC 5V From Type-C

N/A

Frequency Number of
Band Mode Range(MHz) Channels
Band Il IEEE802.11a mode mode 4
ONNloa | IEEEB02.17 n HT20 mode 5§§§O“I/\'AHHZ 4
IEEE802.11 n HT40 mode & 2
Frequency IEEE802.11a mode mode 4
Range : Band Il "|EEE802.11 n HT20 mode 5470 MHz 4
UNII-2C MEEE802.11 n HT40 mode ~5725 MHz 3
\
Modulation | 'EEE802.11a mode: OFDM (6,9,12,18,24,36,48 and 54 Mbps) QQ
Technique: | 'EEE802.11n HT20 mode: OFDM (MCS0~MCS?7) -
Ue: | |EEE802.11 n HT40 mode: OFDM (MCSO~MCS7) S
Antenna Iron sheet antenna }
Band Il UNII-2A Antenna 2.22dBi v

Specification: | o | UNII-2C Antenna 2.12dBi

Operating

Client Without Radar Detection
Mode:

Note:

1. For a more detailed features description, please refer to the manufacturer’s specifications or the
User's Manual.

2. Antenna gain Refer to the antenna specifications.

3. The cable loss data is obtained from the supplier.

4. The test results in the report only apply to the tested sample.

Remark:
1. The sample selected for test was engineering sample that approximated to production
product and was provided by manufacturer.

2. This submittal(s) (test report) is intended for ECCID; 2ADFS-POCKET-BC-1 filing to comply with
FCC Part 15, Subpart E Rules.
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2. Test Methodology

The tests documented in this report were performed in accordance with ANSI C63.10:2013 and FCC
CFR 47 15.207, 15.209 and 15.407.

2.1 EUT Configuration

The EUT configuration for testing is installed for RF field strength measurement to meet the
Commissions requirement, and is operated in a manner intended to generate the maximum emission in
a continuous normal application.

2.2 EUT Exercise

The EUT is operated in the engineering mode to fix the Tx frequency for the purposes of measurement.

According to its specifications, the EUT must comply with the requirements of Section 15.407 under the
FCC Rules Part 15 Subpart E.

2.3 General Test Procedures

Conducted Emissi

The EUT is placed on the turn table, which is positioned at 0.8 m above the ground plane. According to
the requirements in Section 13.3 of ANSI C63.10:2013, the conducted emission from the EUT is
measured in the frequency range between 0.15MHz and 30MHz, using the CISPR Quasi-Peak
detector mode.

Radiated Emissi
Under 1GHz

The EUT is placed on a turn table, which is 0.8m above ground plane. The turntable shall rotate 360
degrees to determine the position of maximum emission level. EUT is set 3m away from the receiving
antenna, which varied from 1m to 4m to find out the highest emission. And also, each emission was to
be maximized by changing the polarization of receiving antenna both horizontal and vertical. In order to
find out the maximum emissions, exploratory radiated emission measurements were made according to
the requirements in Section 13.1.4.1 of ANSI C63.10:2013.

Above 1GHz

The EUT is placed on a turn table, which is 1.5m above ground plane. The turntable shall rotate 360
degrees to determine the position of maximum emission level. EUT is set 3m away from the receiving
antenna, which varied from 1m to 4m to find out the highest emission. And also, each emission was to
be maximized by changing the polarization of receiving antenna both horizontal and vertical. In order to
find out the maximum emissions, exploratory radiated emission measurements were made according to
the requirements in Section 13.1.4.1 of ANSI C63.10:2013.
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2.4 FCC Part 15.205 Restricted Bands of Operations

Except as shown in paragraph (d)of this section, only spurious emissions are permitted in any of

the frequency bands listed below:

e —
MHz MHz MHz GHz
0.090 - 0.110
g8 16.42 - 16.423 399.9 - 410
0.495 - 0.505 4.50 - 5.15
16.69475 - 16.69525 608 - 614
2.1735 - 2.1905 5.35 - 5.46
16.80425 - 16.80475 960.0 - 1240
4.125-4.128 7.25-7.75
25.50 - 25.67 1300 - 1427
417725 - 417775 8.025 - 8.500
37.50 - 38.25 1435.0 - 1626.5
4.20725 - 4.20775 9.0-92
73.00 - 74.60 1645.5 - 1646.5
6.215-6.218 93-95
74.80 - 75.20 1660 - 1710
6.26775 - 6.26825 10.6 - 12.7
108.00 - 121.94 1718.8 - 1722.2
6.31175 - 6.31225 123 - 138 2200 - 2300 13.25- 134
8.291 - 8.294 14.47 - 14.5
8362 8 366 149.90 - 150.05 2310 - 2390 1535 - 16.2
; - 156.52475 -156.52525 2483.5 — 2500.0 ; '
8.37625 - 8.38675 17.7 - 21.4
156.70 - 156.90 2655 - 2900
8.41425 - 8.41475 22.01-23.12
162.0125 - 167.1700 3260 - 3267
12.29 - 12.293 23.6 - 24.0
167.72 - 173.20 3332 - 3339
12.51975 - 12.52025 31.2-318
12.57675 - 12.57725 290 - 285 38 - 3380 36.43 - 36.5(°)
13,36 - 13 41 322.0- 335.4 3600 - 4400

! Until February 1, 1999, this restricted band shall be 0.490-0.510MHz.

2 Above 38.6

Except as provided in paragraphs (d) and (e), the field strength of emissions appearing within these
frequency bands shall not exceed the limits shown in Section15.209.Atfrequenciesequaltoor less
than 1000 MHz, compliance with the limits in Section 15.209 shall be demonstrated using measurement

instrumentation employing a CISPR quasi-peak detector. Above 1000 MHz, compliance with the emission
limits in Section 15.209 shall be demonstrated based on the average value of the measured emissions.
The provisions in Section 15.35 apply to these measurements.
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2.5 Description of Test Modes

Description .:YL 2ﬂ::;§;3 Modulation Type
26dB Bandwidth and 99% bandwidth OFDM BPSK
Maximum conducted output power OFDM BPSK
Band edges measurement OFDM BPSK
Peak Power Spectral Density OFDM BPSK
Radiated undesirable emission OFDM BPSK
Power line conducted emission OFDM BPSK

IEEE802.11amode:

Channel (5260MHz), Channel (5280MHz), Channel (5320MHz), Channel (5500MHz), Channel
(5580MHz)and Channel (5700MHz) with 6Mbps data rate were chosen for full testing.

IEEE802.11nHT20mode:

Channel (5260MHz), Channel (5280MHz), Channel (5320MHz), Channel (5500MHz), Channel
(5580MHz)and Channel (5700MHz) with 6Mbps data rate were chosen for full testing.

IEEE802.11nHT40mode:

Channel (5270MHz), Channel (5310MHz), Channel (5510MHz), Channel (5550MHz)and Channel
(5670MHz) with 6Mbps data rate were chosen for full testing.

/M T R\
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2.6 Antenna Description

an intentional radiator antenna shall be designed to ensure that no antenna other than that furnished by
the responsible party can be used with the device. The use of a permanently attached oran
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to comply
with the provisions of this section”

* the antenna of this EUT is a unique(lron sheet antenna for WiFi).

* the EUT complies with the requirement of 15.203.

WIFI ANTENNA

)2\

|

*FF

(|
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The measuring equipment, which was utilized in performing the tests documented here in, has been
calibrated in accordance with the manufacturer's recommendations for utilizing calibration

equipment, which is traceable to recognized national standards.

3.1 Measurement Equipment Used

Iltem Equipment Manufacturer Model No. Serial No. Last Cal. Cell
Interval
1 L.I.S.N. R&S ENV216 HKE-002 2024/02/20 | 1 Year
2 L.I.S.N. R&S ENV216 HKE-059 2024/02/20 | 1 Year
3 EMI Test Receiver R&S ESR HKE-005 2024/02/20 | 1 Year
4 Spectrum analyzer Agilent N9020A HKE-025 2024/02/20 | 1 Year
5 Spectrum analyzer R&S FSV3044 HKE-126 2024/02/20 | 1 Year
6 Preamplifier EMCI EMCOSS1845 HKE-006 2024/02/20 | 1 Year
7 Preamplifier Schwarzbeck BBV 9743 HKE-016 2024/02/20 | 1 Year
8 Preamplifier A.H. Systems SAS-574 HKE-182 2024/02/20 | 1 Year
9 6d Attenuator Pasternack 6db HKE-184 2024/02/20 1 Year
10 EMI Test Receiver | Rohde & Schwarz ESR-7 HKE-010 2024/02/20 1 Year
11 | Broadband Antenna Schwarzbeck VULB9168 HKE-167 2024/02/21 2 Year
12 Loop Antenna COM-POWER AL-130R HKE-014 2024/02/21 2 Year
13 Horn Antenna Schwarzbeck 9120D HKE-013 2024/02/21 2 Year
14 EMI Test Software Tonscend Jg %%%E HKE-081 / /
15 | EMI Test Software Tonscend "3533'5'5 HKE-082 / /
16 |RF A“torﬂr?ittic control\  1onscend JS0806-2 HKE-060 2024/02/20 | 1 Year
17 | High pass filter unit Tonscend JS0806-F HKE-055 2024/02/20 | 1 Year
Wireless
18 |Communication Test R&S CMU200 HKE-026 2024/02/20 | 1 Year
Set
Wireless
19 |Communication Test R&S CMW500 HKE-027 2024/02/20 1 Year
Set
High-low
20 temperature Guangke HT-80L HKE-118 2024/06/10 | 1 Year
chamber
21 | Temperature and Boyang HTC-1 HKE-075 2024/06/10 | 1 Year
humidity meter
JS1120-3
22 RF Test Software Tonscend Version HKE-083 / /
3.3.23
23 10dB Attenuator Schwarzbeck VTSD9561F HKE-153 2024/02/20 1 Year
24 | RSE Test Software |  Tonscend JS3er HKE-184 / /

RSE 5.0.0
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For the test methods, according to the present document, the measurement uncertainty figures shall be
calculated in accordance with TR 100 028-1 [2] and shall correspond to an expansion factor(coverage
factor) k = 1,96 or k = 2 (which provide confidence levels of respectively 95% and 95,45% in the case
where the distributions characterizing the actual measurement uncertainties are normal (Gaussian)).

Table 6 is based on such expansion factors.

Table6: Maximum measurement uncertainty

Parameter UNCERTAINTY
Radio frequency 0.8 x 10-7
RF power, conducted +3.35dB
Maximum frequency deviation: 1.3%
-within 300Hz and 6 kHz of audio frequency

-within 6 kHz and 25 kHz of audio frequency 0.65 dB
Adjacent channel power 0.2054
Conducted spurious emission of transmitter, valid up to 6 GHz +2.20dB
Conducted emission of receivers +0.37dB
Radiated emission of transmitter, valid up to 6 GHz +3.94 dB
Radiated emission of receiver, valid up to 6 GHz +3.94 dB
RF level uncertainty for a given BER +0.3dB
Temperature +0.1°C
Humidity £1.0%

TEL: +86-755 2302 9901 FAX : +86-755 2302 9901
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4. Facilities and Accreditations

4.1 Facilities

All measurement facilities used to collect the measurement data are located at

X 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street,
Bao’an District, Shenzhen, Guangdong, China

The sites are constructed in conformance with the requirements of ANSI C63.10:2013 and CISPR
Publication 22.All receiving equipment conforms to CISPR Publication16 1,

“Radiolnterference Measuring Apparatus and Measurement Methods.”

Testing Laboratory Authorization:

A2LA Accreditation Code is 4781.01.
FCC Designation Number is CN1229.
Canada IC CAB identifier is CN0045.
CNAS Registration Number is L9589.

4.2 Equipment

Radiated emissions are measured with one or more of the following types of linearly polarized antennas:
tuned dipole, bucolical, log periodic, bi-log, and/or ridged waveguide, horn. Spectrum analyzers with
preselectors and quasi-peak detectors are used to perform radiated measurements.

Conducted emissions are measured with Line Impedance Stabilization Networks and EMI Test
Receivers.

Calibrated wideband preamplifiers, coaxial cables, and coaxial attenuators are also used for making
measurements.

All receiving equipment conforms to CISPR Publication 16-1, “Radio Interference Measuring Apparatus
and Measurement Methods.”

4.3 Table of Accreditations and Listings

The test facilities used toper form radiated and conducted emissions tests are accredited by American
Association for Laboratory Accreditation Program for the specific scope accreditation under Lab Code:
200581-0 to perform Electromagnetic Interference tests according to FCC Part 15 and CISPR 22
requirements. In addition, the test facilities are listed with USA, Certification and Engineering Bureau,
424105 for 10m chamber, 238958 for 3m chamber.

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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5. Setup of Equipment Under TEST

5.1 Setup Configuration of EUT

See test photographs attached in Appendix 1 for the actual connections between EUT and support
equipment.

5.2 Support Equipment

Item Equipment Trade Mark | Model/Type No. Specification Remark

1 Pocket EZCast BC-1 N/A EUT

2 USB Cable N/A N/A Length:1.2m Accessory
Input: DC 20V, .

3 Laptop N/A TPOO096A 2 2EA/3 25A Peripheral

Input: 100-240V, 50/60Hz,

4 Adapter N/A N/A 0.5A Peripheral

Output: 5VDC, 2A

Remark:

1. All the equipment/cables were placed in the worst-case configuration to maximize the emission
during the test.

2. Grounding was established in accordance with the manufacturer’s requirements and conditions for
the intended use.

3. For conducted measurements (Output Power, 26dB Bandwidth and 99% Occupied Bandwidth,
Power Spectral Density, Spurious Emissions), the antenna of EUT is connected to the test equipment
via temporary antenna connector, the antenna connector is soldered on the antenna port of EUT, and
the temporary antenna connector is listed in the Test Instruments.

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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6. FCC Part 15 Requirements

6.1 26 db Emission Bandwidth

LIMIT

According t0§15.403(i),for purposes of this subpart the emission bandwidth shall be determined by
measuring the width of the signal between two points, one below the carrier center frequency and one
above the carrier center frequency, that are 26 dB down relative to the maximum level of the modulated
carrier. Compliance with the emissions limits is based on the use of measurement instrumentation
employing a peak detector function with an instrument resolutions bandwidth approximately equal to 1.0
percent of the emission bandwidth of the device under measurement.

Test Confiqurati
IESTPROCEDURE

Spectrm

EUT *  Analyzer

1. Place the EUT on the table and set it in the transmitting mode.

2. Remove the antenna from the EUT and then connect a low-loss RF cable from the antenna port to
the spectrum analyzer.

3. Set the spectrum analyzers RBW = approximately 1% of the emission bandwidth, VBW >RBW,
Detector = Peak, Span>26dB bandwidth, and Sweep = auto, Trace mode = max hold.

4. Measure the maximum width of the emission that is 26dB down from the maximum of the
emission.
Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement as
needed until the RBW/EBW ratio is approximately 1%.

5. Repeat until all the rest channels were investigated.

TESTRESULTS

No non-compliance noted

Test Data

/M T R\
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Testmode:IEEE802.11a mode

5250~5350MHz
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Frequency Bandwidth(B)
Channel (MHz2) (MHz2)
Low 5260 25.80
Mid 5280 26.16
High 5320 24.76
5470~5725MHz
Frequency Bandwidth(B)
Channel (MHz2) (MHz2)
Low 5500 26.76
Mid 5580 25.00
High 5700 21.88
Testmode:IEEE802.11n HT20 mode
5250~5350MHz
Frequency Bandwidth(B)
Channel (MHz) (MHz)
Low 5260 22.64
Mid 5280 23.36
High 5320 28.84
5470~5725MHz
Frequency Bandwidth(B)
Channel (MHz2) (MHz2)
Low 5500 23.20
Mid 5580 23.64
High 5700 2140
Testmode:IEEE802.11n HT40 mode
5250~5350MHz
Frequency Bandwidth(B)
Channel (MHz) (MHz2)
Low 5270 44.00
High 5310 45.04
5470~5725MHz
Frequency Bandwidth(B)
Channel (MHz) (MHz2)
Low 5510 38.24
Mid 5550 52.32
High 5670

TEL : +86-755 2302 9901

FAX :
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JestPlot
IEEES02.11a mode:
5250~5350MHz

Low Channel

Agilent Spectrum Analy'zer Swept SA

g AL [ R[S0 ac | i AUGNALTO | 08:59:13 AMNOY 04, 2024 rem—

Center Freq 5.260000000 GHz #Avg Type: RMS A quency
PNO: Fast —»— T1rig: Free Run Avg|Hold: 5001500

IFGain:Low #Atten: 30 dB

Auto Tune
AMKr3 25.80 MHz
Ref Offset 9.67 dB
R:f 2us.euu dBm 0.892 dB|

CenterFreq
5.260000000 GHz

StartFreq

W - i : 5.240000000 GHz

StopFreq
5.280000000 GHz

Span 40.00 MHz| CF Step
#Res BW 220 kHz #VBW 680 kHz Sweep 1.000 ms (1001 pts) 4.000000 MHz
Auto Man

~

MKR| MODE| TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION YALUE
1 IIIII-__—
A N (1] $813dBm[ [ [ ]
3 (A 1] f (A 25 ao MHz] (A oge2dB] [ [ 00|
4 r - " r ]
5 r - r ]
6 r - r ]
7 ]
8
9
0
1

Agilent Spectrum Analyzer - Swept SA
ALIGNAUTO 09:03:11 AMNov 04, 2024

#Avg Type: RMS Frequency

Avg|Hold: 500/500

Center Freq 5.280000000 GHz .
n —»— Trig:Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 9.67 dB

AMKr3 26.16 MHz
Ref 20.00 dBm -0.191 dB

Span 40.00 MHz
#Res BW 220 kHz #VBW 680 kHz Sweep 1.000 ms (1001 pts),

MKR MEIDE TRC SCL

FUNCTION

—
2 III--__—
3 (M1 flA)  2616MHz{4) o191l [ T ]
rr ]

FLINET\EIN WValE A

FUNCTION WIDTH

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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High Channel

Agilent Spectrum Analyzer - Swept SA
s0e ac | ] f ALUGNAUTO  |09:12:40 AMNov 04, 2024

Center Freq 5.320000000 GHz . #Avg Type: RMS Frequency
PNO: Fast —»— T1rig: Free Run Avg|Hold: 5001500 i ¢

IFGain:Low #Atten: 30 dB

HzZ Auto Tune
Ref Offset 9.88 dB
Ref 20.00 dBm 0.748 dB|

CenterFreq
5.320000000 GHz

StartFreq
5.300000000 GHz

StopFreq
5.340000000 GHz

Span 40.00 MHz| CF Step
#Res BW 220 kHz #VBW 680 kHz Sweep 1.000 ms (1001 pts) 4.000000 MHz

MKR MODE TRC SCL ® Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE  ~ |
1 INEEEER 5.308 44 GHz -33.866 dBm
2 532164 GHz 5770 dBm
3 A 24,76 MHz[ (A} 0748 dB
4 I
5 I R
6 I R
7 I R
8 I
9 I R

10 [

1" 1

<

IMSG

5470~5725MHz

' &/

Low Channel

Agilent Spectrum Analyzer - Swept SA

T N TN I ‘ BLIGH ELTO

Center Freq 5.500000000 GHz ) #Avg Type: RMS Frequency
PNO: Fast —»— Trg:Free Run Avg|Hold: 5001500

IFGain:Low #Atten: 30 dB

\ L

AMKr 26,76 MHZ
Ref Offset10.17 dB
Ref 20.00 dBm -2.108 dB

Span 40.00 MHz|
#VBW 680 kHz Sweep 1.000 ms (1001 pts)

MKR MODE TRC SCL. ® hd FUNCTION FUNCTION WIDTH FUNCTION VALUE A~
[1]f] 5.486 84 GHz 34439dBm| 00 | 000000 |
550124 GHz 7349dBm|[ [ [ ]
[ A1] (A 26.76 MHz| (Al 21088 | 0 ]
R

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Mid Channel

Agilent Spectrum Analyzer - Swept SA
R R se ac| ; FLGAUTO__ [0 i 14, 2z [N
Center Freq 5.580000000 GHz #Avg Type: RMS RAG requency

PNO: Fast —» Trg:Free Run Avg|Hold: 5001500
IFGain:Low #Atten: 30 dB

Ref Offset 10.12 dB AMkr3 25.00 MHz

Ref 20.00 dBm 0.072 dBj

Span 40.00 MHz|
#VBW 680 kHz Sweep 1.000 ms (1001 pts)

FUNCTION FUNCTION WIDTH FUNCTIONVALUE | ===

High Channel

Agilent Spectrum Analyzer - Swept SA
g RL__ | RF oo ac] : ALIGNALITO

Center Freq 5.700000000 GHz ) #Avg Type: RMS Frequency
PNO: Fast —» Trg:Free Run Avg|Hold: 5001500

IFGain:Low #Atten: 30 dB

AMkr3 21.88 MHZ
Ref Offset 9.8 dB
Ref 20.00 dBm .0.457 dB)

Span 40.00 MHz|
#VBW 680 kHz Sweep 1.000 ms (1001 pts)

MKR| MODE| TRC| SCL i FUNCTION

=
0 N [1[F] 5.689 04 GHz 05dBm| | ]
570124 GHz 80dBm| [ 0000000 000000000 ]

FUNCTION WIDTH FUNCTIONVALUE | ===

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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IEEE802.11n HT20 m

5250~5350MHz

Low Channel

Agilent Spectrum Analyzer - Swept SA
soo_ac | [ | : ALIGNALTO  [09:18:00 AMNay 04, 2024

Center Freq 5.260000000 GHz ) #Avg Type: RMS Frequency
PNO: Fast —»- Trig:Free Run Avg|Hold: 5001500 +

IFGain:Low #Atten: 30 dB

Auto Tune
Ref Offset 9.67 dB AMkr3 22.64 MHz

Ref 20.00 dBm 0.288 dBj

CenterFreq
5260000000 GHz

StartFreq
5.240000000 GHz

Stop Freq
5.280000000 GHz

Span 40.00 MHz| CF Step
#VBW 680 kHz Sweep 1.000 ms (1001 pts) 4.000000 MHz

FUNCTION FUNCTION WIDTH FUNCTIONVALUE  » | [

Mid Channel

Agilent Spectrum Analyzer - Swept SA
s0Q  AC | ] i ALIGNAUTO  |09:21:54 AMMov 04, 2024

Center Freq 5.280000000 GHz ) #Avg Type: RMS Frequency
PNO: Fast —»— Trg:Free Run Avg|Hold: 5001500 s

IFGain:Low #Atten: 30 dB

Auto Tune
AMKr3 23.36 MHZ
Ref Offset 9.67 dB
Ref 20.00 dBm -1.348 dB

CenterFreq
5.280000000 GHz

StartFreq
5.260000000 GHz

Stop Freq
5.300000000 GHz

Span 40.00 MHz| CF Step
#VBW 680 kHz Sweep 1.000 ms (1001 pts)| 4.000000 MHz

kS Y FUNCTION FUNCTION WIDTH FUNCTION VALLE A
5.268 56 GHz 3208dBm| | 0000 00|
527976 GHz 5924dBm| [ 00000 0000000 ]
A 2336MHz[(A)  348aB] [ [ ] Freq Offset
- ]

0Hz

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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High Channel

Agilent Spectrum Analy'zer Swept SA

¢ RL__ | RF oo ac ] ; ALIGHAUTO  |D3:24:59 AMHoY 04, 2024 rem—

Center Freq 5.320000000 GHz ) #hvg Type: RMS - quency
PNO: Fast —»— T1rig: Free Run Avg|Hold: 5001500
IFGain:Low #Atten: 30 dB

Auto Tune
AMKr3 28.84 MHz
Ref Offset 9.88 dB
R:f 2us.euu dBm -0.272 dB

CenterFreq
5.320000000 GHz

StartFreq
5.300000000 GHz

StopFreq
5.340000000 GHz

Span 40.00 MHz| CF Step
#VBW 680 kHz Sweep 1.000 ms (1001 pts) 4.000000 MHz
MKR| MODE| TRC| SCL s FUNCTION FUNCTION WIDTH FUNCTIONVALUE  » | [
1 _
2 [fF]  632080GHz| 5280 dBm|
3 [ Fl(A)  2884MHz|(A)  0272dB]
4 ]
5 ]
6 ]
7 ]
3
9
10
1
<
MSG

5470~5725MHz

Low Channel

Agilent Spectrum Analyzer - Swept SA
soe ac | [ : ALIGHALTO  [09:58:34 AMNav 04, 2024

Center Freq 5.500000000 GHz ) #Rvg Type: RMS Frequency
PNO: Fast ~—+— Trig:FreeRun Avg|Hold: 500/500

IFGain:Low #Atten: 30 dB

AMKr3 23.20 MHZ
Ref Offset 10.17 dB
Ref 20.00 dBm .0.783 dB)

Span 40.00 MHz|
#VBW 680 kHz Sweep 1.000 ms (1001 pts)

MKR| MODE| TRC| SCL FUNCTION FUNCTION WIDTH FUNCTIONWALUE  ~| ===

N[ [f] 5 48840 GHz|[ 35, 237 @8m [ 1 00000 ]
2 - m [ ]

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Mid Channel

Agilent Spectrum Analyzer - Swept SA

T T TR R ‘ ALIGHAUTO

Center Freq 5.580000000 GHz i #Avg Type: RMS Frequency
PNO: Fast ~—»— 1'ig: Free Run Avg|Hold: 500500

IFGain:Low #Atten: 30 dB

AMKr3 23,64 MAZ
Ref Offset 1012 dB
Ref 20.00 dBm 20.132 dB

Span 40.00 MHz
#VBW 680 kHz Sweep 1.000 ms (1001 pts)

FUNCTION

MER MODE TRC SCL.

1 ITHEEEA 5 56804 GHz 33. 132 dBm
2 [ N [1]f] 558124 GHz -5.985 dBm
3 ll- 23.64 MHz[ (A 0132 ¢B

- ]

FUNCTION WIDTH »~

FUNCTION WALUE

r  r  r 1
r  r r r ]
— I

MSG STATUS

High Channel

Agilent Spectrum Analyzer - Swept SA
s A | ] f ALIGN AUTO 10:10:36 AMMov 04, 2024

£ Fi
Center Freq 5.700000000 GHz . #Avg Type: RMS requency
PNO: Fast —»— T1ig: Free Run Avg[Hold: 500/500
IFGain:Low #Atten: 30 dB

Auto Tune
AMKr3 21.40 MHZ
Ref Offset9.8 dB
Ref 20.00 dBm 1.052 dB

Center Freq
5.700000000 GHz

StartFreq

m = 5.680000000 GHz

Stop Freq
5.720000000 GHz

Span 40.00 MHz| CF Step
#Res BW 220 kHz #VBW 680 kHz Sweep 1.000 ms (1001 pts), 4.000000 MHz

MKR MODE TRC SCL. FUNCTION FUNCTION WIDTH FUNEUDN VALUE A
1 INEEEEA 5 689 26 GHz 34. 359 dBm| | |
2 INNENEE 570124 GHz 5.085 dBm _——
3 INEEREE 21.40 MHz| 1o02dB | ]
4 _—_
5
6
7
8
9
10
1 L B
< >
IMSG STATUS

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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EEE 2.11n HT40 m

5250~5350MHz

Low Channel

Agilent Spectrum Analyzer - Swept SA

T - N I ! ALIGNAUTO |09:29:18 AMNoy 04, 2024 [ mmmp—

Center Freq 5.270000000 GHz ) #Avg Type: RMS quency
PNO: Fast —»— T1ig: Free Run Avg[Hold: 500/500
IFGain:Low #Atten: 30 dB

AMKr3 44,00 MHZ
Ref Offset 9.67 dB
Ref 20.00 dBm -0.389 dB)

Center 5.27000 GHz Span 80.00 MHz|
#VBW 1.3 MHz Sweep 1.000 ms (1001 pts)

FUNCTION

MKR MODE TRC, SCL!

FUNCTION WIDTH FUNCTION VALLE A

5 247 84 GHz 35, 646 dBm | B
2 IIIII= 5.267 76 GHz 6223dBm| [ [ ]
SINAEEN

44.00 MHz[(A] 039d8] | [ ]
r ]

High Channel

Agilent Spectrum Analyzer - Swept SA
g RL | RF [so@ ac | | i ALIGNAUTO  |09:33:44 AMhow 04, 2024

B Fi
Center Freq 5.310000000 GHz #Avg Type: RMS requency
PNO: Fast ~—— Trig:FreeRun Avg|Hold: 500/500
IFGain:Low #Atten: 30 dB

AMKr 45,04 MHZ
Ref Offset9.88 dB
Ref 20.00 dBm -0.184 dB

Span 80.00 MHz|

#VBW 1.3 MHz Sweep 1.000 ms (1001 pts)

MKR MODE TRC| SCL kS Y FUNCTION
| f[ 5200906 GHz| 34497 dBm|

| B

531152 GHz gA64dBm] [ 0000 0000000 ]

A 4504MHz[(A)  0184gB[ [ [ ]
R

FUNCTION WIDTH FUNCTION WALUE A

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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5470~5725MHz

Low Channel

Agilent Spectrum Analyzer - Swept SA

s0¢ AC || ; ALIGNAUTO  [12458:50 PMIoy 05, 2024 F
Tequency

Center Freq 5.510000000 GHz ) #Avg Type: RMS
PNO: Fast Trig: Free Run Avg[Hold: 500/500

==
IFGain:Low #Atten: 30 dB

AMKr3 38.24 NHZ
Ref Offset 10.12 dB
Ref 20.00 dBm 0.218 dB

Span 80.00 MHz|
#VBW 1.3 MHz Sweep 1.000 ms (1001 pts)

MKR MODE TRC SCL K FUNCTION FUNCTION WIDTH FUNCTION VALLE A

=
1 L f] 5.490 88 GHz 31764dBm[ | 0000
2 INEEEEE| 551168 GHz 5216dBm|[ | [

A A [1[fltA)  3824MHZ[(A) o0218¢8] [ [ ]
I ————

8

7

8

9

10

" r [ [ [ B
< bd

=
@
s}

' &/

Mid Channel

Agilent Spectrum Analyzer - Swept SA
s0e ac | ] f ALIGN AUTO 10:14:19 AMNoY 04, 2024 Frammm—
ACH

Center Freq 5.550000000 GHz ) #hvg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2331500

IFGain:Low #Atten: 30 dB

\ L

AMKr3 52.32 MHz
Ref Offset 10.12 dB
R:f 2us.euu dBm -0.179 dB

Span 80.00 MHz
#VBW 1.3 MHz Sweep 1.000 ms (1001 pts)

FUNCTION FUNCTION WIDTH FUNCTIONVALUE ~ ~

®

5,525 44 GHz
5563 44 GHz
A] 52.32 MHz,

MKR| MODE| TRC| SCL

SCwo-aonG

A

=
@
&

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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High Channel

Agilent Spectrum Analyzer - Swept SA

ALIGNAUTO 10:16:25 AMNov 04, 2024
#HAvg Type: RMS
AvglHold: 5004500

Frequency

Center Freq 5.670000000 GHz .
n —— Trig:Free Run
IFGain:Low #Atten: 30 dB

AMkr3 42.80 MHz
Ref Offset 9.8 dB 1.180 dB|

Ref 20.00 dBm

Span 80.00 MHz,
#VEW 1.3 MHz Sweep 1.000 ms (1001 pts)

FUNCTION WaLUE

A

FUNCTION WIDTH

KR MODE TRC SCL FUNCTION
1 INEEEEE 5647 92 GHz 32. 504 dBm| |
2 INNEENE 5.665 36 GHz 5286dBm|] |

sm L f [A) 42.80 MHz 1180 dB
—

o

MsG STATUS

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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6.2 99% db Emission Bandwidth

LIMIT
None; for reporting purposes only.
Test Confi i
Spectnum
EUT ™ Analyzer

Test Procedure
Set center frequency to the nominal EUT channel center frequency.
Set span = 1.5 times to 5.0 times the OBW.

Set RBW = 1%to 5 % of the OBW
Set VBW=3 - RBW

O A Dd =~

Video averaging is not permitted. Where practical, a sample detection and single sweep mode shall
be used. Otherwise, peak detection and max hold mode (until the trace stabilizes) shall be used.

6. Use the 99 % power bandwidth function of the instrument (if available).

IESTRESULTS
No non-compliance noted
Test Data
The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK
this document cannont be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.corr

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F,, Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Testmode:IEEE802.11a mode
5250~5350MHz

Page 28 of 92

Report No.: HK2410306426-2E

Frequency Bandwidth
Channel (MHz2) (MHz2)
Low 5260 16.799
Mid 5280 16.878
High 5320 16.902
5470~5725MHz
Frequency Bandwidth
Channel (MHz2) (MHz2)
Low 5500 16.796
Mid 5580 16.867
High 5700 16.686
Testmode:IEEE802.11n HT20 mode
5250~5350MHz
Frequency Bandwidth
Channel (MHz2) (MHz2)
Low 5260 17.693
Mid 5280 17.736
High 5320 17.784
5470~5725MHz
Frequency Bandwidth
Channel (MHz2) (MHz2)
Low 5500 17.800
Mid 5580 17.795
High 5700 17.718
Testmode:IEEE802.11n HT40 mode
5250~5350MHz
Frequency Bandwidth
Channel (MHz2) (MHz2)
Low 5270 35.520
High 5310 35.586
5470~5725MHz
Frequency Bandwidth
Channel (MHz2) (MHz2)
Low 5510 35.365
Mid 5550 35.927
High 5670 35.597

/M T R\

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China



WAL

@ HUAK TESTING
Test Plot
IEEE802.11a mode:

5250~5350MHz

Agilent Spectrum Analyzer - Occupied BW
5032

Center Freq 5.260000000 GHz

#IFGain:Low

Ref Offset 9.67 dB
Ref 20.00 dBm

Center 5.26 GHz
#Res BW 430 kHz

Occupied Bandwidth

Page 29 of 92

Low Channel

SENSEINT| ALIGNAUTO 08:58:32 AMNov 04, 2024

Report No.: HK2410306426-2E

Center Fre:{: 5.260000000 GHz
Trig: Free Run
#Atten: 30 dB

#VEW 1.3 MHz

Total Power

16.799 MHz

Transmit Freq Error
x dB Bandwidth

-42.332 kHz
25.57 MHz xdB

OBW Power

Radio 5td: None Frequency

Avg|Hold: 500/500

Radio Device: BTS

Mkr1 5.25928 GHz|

5.260000000 GHz

99.00 %
-26.00 dB

IMSG

STATUS

Agilent Spectrum Analyzer - Occupied BW
5032

Center Freq 5.280000000 GHz

#IFGain:Low

Ref Offset 9.67 dB
Ref 20.00 dBm

Center 5.28 GHz
#Res BW 430 kHz

Occupied Bandwidth
16.878 MHz
18.308 kHz
30.06 MHz x dB

Transmit Freq Error
x dB Bandwidth

——
#Atten: 30 dB

Mid Channel

SENSEINT| ALIGNAUTO 09:03:30 AMNov 04, 2024

Center Fre:{: 5.260000000 GHz
Trig: Free Run

#VEW 1.3 MHz

Total Power

OBW Power

Radio 5td: None Frequency

Avg|Hold: 500/500

Radio Device: BTS

Mkr1 5.27932 GHzZ|

5.280000000 GHz

99.00 %
-26.00 dB

IMSG

STATUS

TEL : +86-755 2302 9901 FAX :
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

+86-755 2302 9901

E-mail : service@cer-mark.com
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Ag-i-lent Spectrum Analyzer - Occupied BW

S T =T I A

Center Freq 5.320000000 GHz

#IFGain:Low

Ref Offset9.88 dB
Ref 20.00 dBm

Center $.32 GHz
#Res BW 430 kHz

Occupied Bandwidth

—»— Trig:Free Run

Page 30 of 92

High Channel

Report No.: HK2410306426-2E

SENSEINT| ALIGNAUTO 09:13:00 AMNov 04, 2024

Center Fre:{: 5.320000000 GHz

#Atten: 30 dB

#VEW 1.3 MHz

Total Power

16.902 MHz

Transmit Freq Error
x dB Bandwidth

35,585 kHz
29.74 MHz xdB

OBW Power

Radio 5td: None Frequency

Avg|Hold: 500/500

Radio Device: BTS

Mkr1 5.32276 GHzZ|

5.320000000 GHz

8.79 dBm

99.00 %
-26.00 dB

IMSG

STATUS

5470~5725MHz

Agilent Spectrum Analyzer - Occupied BW.
I R T I
Center Freq 5.500000000 GHz

#IF Gain:Low

Ref Offset 10.17 dB
Ref 20.00 dBm

Center §.5 GHz
#Res BW 430 kHz

Occupied Bandwidth

—+— Trig:Free Run

Low Channel

SEMSEIMT| ALIGNAUTO 09:44:40 AMMNov 04, 2024

Center Freti: 5500000000 GHz

#Atten: 30 dB

#VEW 1.3 MHz

Total Power

16.796 MHz

Transmit Freq Error
x dB Bandwidth

-67.251 kHz
27.05 MHz x dB

OBW Power

Radio Ste: None Frequency

AvglHold: 500/500

Radio Device: BTS
Mkr1 5.50068 GHz|

6.18 dBm

99.00 %
-26.00 dB

TEL : +86-755 2302 9901 FAX :

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

+86-755 2302 9901

E-mail : service@cer-mark.com
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@ HUAK TESTING

Agilent Spectrum Analyzer - Occupied BW

B RL | RF [s0  AC [ ] | SENSEINT]
Center Freq 5.580000000 GHz Center Freq: 5.580000000 GHz
w»r— Trig:Free Run Avg|Hold: 500/500

#Atten: 30 dB

#IFGain:Low

Ref Offset 10.12dB
Ref 20.00 dBm

Center 5.58 GHz
#Res BW 430 kHz

Occupied Bandwidth

16.867 MHz
-91.297 kHz
27.57 MHz

Transmit Freq Error
x dB Bandwidth

Mid Channel

ALIGNALTO | 09:40:08 AMNov 04, 2024
Radio Std: None Frequency

Radio Device: BTS

Mkr1 5.57908 GHz|
-4.3398 dBm

CenterFreq
5580000000 GHz,

#VEW 1.3 MHz

Total Power

OBW Power 99.00 %
xdB -26.00 dB

Agilent Spectrum Analyzer - Occupied BW.
X RL | RF soo o ac | ]
Center Freq 5.700000000 GHz

#IFGain:Low

Ref Offset 9.8 dB
Ref 20.00 dBm

Center 5.7 GHz
#Res BW 430 kHz

Occupied Bandwidth
16.686 MHz
-25.447 kHz OBW Power 99.00 %

Transmit Freq Error
x dB Bandwidth

-
#Atten: 30 dB

22,32 MHz

High Channel

ALIGHAUTO 00:52;47 AMMNov 04, 2024
Frequency

SENSEINT
Radio Std: None

Center Freq: 5.700000000 GHz
Trig: Free Run Avg|Hold: 500/500

Radio Device: BTS

Mkr1 5.70072 GHz|
-3.6240 dBm

CenterFreq
5.700000000 GHz|

#VEW 1.3 MHz

Total Power

x dB -26.00 dB

Report No.: HK2410306426-2E

TEL : +86-755 2302 9901 FAX :

+86-755 2302 9901

E-mail : service@cer-mark.com

' &/

\ L

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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IEEE802.11n HT20 m

5250~5350MHz

Ag-i-lent Spectrum Analyzer - Occupied BW

S T =T I A

Center Freq 5.260000000 GHz

#IFGain:Low

Ref Offset 9.67 dB
Ref 20.00 dBm

Center .26 GHz
#Res BW 430 kHz

Occupied Bandwidth

—— Trig:Free Run

Page 32 of 92 Report No.: HK2410306426-2E

Low Channel

SENSE:INT|
Center Freq: 5.260000000 GHz
Avg|Hold: 500500

ALIGN AUTO 09:19:08 AMNov 04, 2024

Radio Std: None

Frequency

#Atten: 30 dB

Radio Device: BTS

Mkr1 5.26072 GHz
9

5.260000000 GHz

#VEBW 1.3 MHz

Total Power 9.34 dBm

17.693 MHz

Transmit Freq Error
x dB Bandwidth

=11.110 kHz
26.15 MHz

OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

Ag-i-lent Spectrum Analyzer - Occupied BW

S T =T I A

Center Freq 5.280000000 GHz

#IFGain:Low

Ref Offset 9.67 dB
Ref 20.00 dBm

Center .28 GHz
#Res BW 430 kHz

Occupied Bandwidth

—— Trig:Free Run

Mid Channel

SENSE:INT|
Center Freq: 5.260000000 GHz
Avg|Hold: 500500

ALIGN AUTO 09:22:12 AMNov 04, 2024

Radio Std: None

Frequency

#Atten: 30 dB Radio Device: BTS

5.280000000 GHz

#VEBW 1.3 MHz

Total Power

17.736 MHz

Transmit Freq Error
x dB Bandwidth

-13.808 kHz
25.17 MHz

OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

TEL : +86-755 2302 9901

FAX : +86-755 2302 9901

E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Agilent Spectrum Analyzer - Occupied BW
504

Center Freq 5.320000000 GHz

#IFGain:Low

Ref Offset 9.88 dB
Ref 20.00 dBm

Center §.32 GHz
#Res BW 430 kHz

Occupied Bandwidth

Page 33 of 92

High Channel

SENSEINT]|

ALIGNAUTO

Report No.: HK2410306426-2E

09:26:21 AMNOv 04, 2024

Center Freti: 5320000000 GHz
—+— Trig:Free Run
#Atten: 30 dB

#VEW 1.3 MHz

Total Power

17.784 MHz

Transmit Freq Error
x dB Bandwidth

8.147 kHz
28.96 MHz x dB

OBW Power

Radio Ste: None Frequency

AvglHold: 500/500

Radio Device: BTS
Mkr1 5.32072 GHz
-3.9579 dBm|

CenterFreq
5.320000000 GHz

99.00 %
-26.00 dB

5470~5725MHz

Agilent Spectrum Analyzer - Occupied BW

Low Channel

B RL | RF (S0 AC [ | | SENSEINT|

Center Freq 5.500000000 GHz

#IFGain:Low

Ref Offset 10.17 dB
Ref 20.00 dBm

Center 5.5 GHz
#Res BW 430 kHz

Occupied Bandwidth

ALTGN AUTO

09:59:16 AMMov 04, 2024

Center Freq: 5.500000000 GHz
wpy- Trig:Free Run

#Atten: 30 dB

#EW 1.3 MHz

Total Power

17.800 MHz

Transmit Freq Error
x dB Bandwidth

-14.011 kHz
27.70 MHz x dB

OBW Power

Radio Std: None Frequency

AvglHold: 500/500

Radio Device: BTS

Mkr1 5.50076 GHz
-5.9943 dBm

CenterFreq
5500000000 GHz

99.00 %
-26.00 dB

TEL : +86-755 2302 9901 FAX :
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

+86-755 2302 9901

E-mail : service@cer-mark.com
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Agilent Spectrum Analyzer - Occupied BW
504

Center Freq 5.580000000 GHz

#IF Gain:Low

Ref Offset 1012 dB
Ref 20.00 dBm

Center §.58 GHz
#Res BW 430 kHz

Occupied Bandwidth

Page 34 of 92 Report No.: HK2410306426-2E

Mid Channel

SEMSEIMT| ALIGNAUTO 10:08:02 AMNoy 04, 2024

Center Fm{: 5580000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 500/500
#Atten: 30 dB Radio Device: BTS

Mkr1 5.58072 GHz|

5.580000000 GHz,

#VBW 1.3 MHz CF Step

Total Power

17.795 MHz

Transmit Freq Error -40.419 kHz OBW Power 99.00 %
x dB Bandwidth 26.37 MHz x dB -26.00 dB

@ienl Spectrum Analyzer - Occupied BW
T S e I
Center Freq 5.700000000 GHz

#IFGain:Low

Ref Offset 9.8 dB.
Ref 20.00 dBm

Center 5.7 GHz
#Res BW 430 kHz

Occupied Bandwidth

High Channel

ALTGN AUTO 10:10:54 AMMov 04, 2024

Center Freq: 5.700000000 GHz Radio Std: None Frequency

w»- Trig:Free Run Avg|Hold: 5001500

#Atten: 30 dB Radio Device: BTS

Mkr1 5.69704 GHz
-4.3271 dBm

#VBW 1.3 MHz

Total Power

17.718 MHz

Transmit Freq Error -25.789 kHz OBW Power 99.00 %
x dB Bandwidth 24.01 MHz x dB -26.00 dB

TEL : +86-755 2302 9901 FAX :

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
-~ 1

+86-755 2302 9901

E-mail : service@cer-mark.com
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IEEE802.11n HT40 m

5250~5350MHz

Agilent Spectrum Analyzer - Occupied BW

Page 35 of 92

Low Channel

I S N =TT O

Center Freq 5.270000000 GHz

#IFGain:Low

Ref Offset 9.67 dB
Ref 20.00 dBm

Center 5.27 GHz
#Res BW 820 kHz

Occupied Bandwidth

Report No.: HK2410306426-2E

ALTGN AUTO 09:29:36 AMMov 04, 2024

Center Freq: 5.270000000 GHz
wpy- Trig:Free Run Avg|Hold: 5001500

#Atten: 30 dB

#VEW 2.7 MHz

Total Power

35.520 MHz

Transmit Freq Error 5.148 kHz OBW Power
x dB Bandwidth 54.66 MHz x dB

Radio Std: None Frequency

Radio Device: BTS

Mkr1 5.26632 GHz
-2.9840 dBm

CenterFreq
5.270000000 GHz

10.1 dBm

99.00 %
-26.00 dB

Agilent Spectrum Analyzer - Occupied BW
504

Center Freq 5.310000000 GHz

#IFGain:Low

Ref Offset 9.88 dB
Ref 20.00 dBm

Center §.31 GHz
#Res BW 820 kHz

Occupied Bandwidth
35.586 MHz

Transmit Freq Error 51.213 kHz OBW Power

x dB Bandwidth 59.66 MHz x dB

High Channel

SENSEINT]|

ALIGNAUTO 09:34:03 AMNOv 04, 2024

Center Freti: 5.310000000 GHz

Radio Ste: None Frequency

Trig: Free Run Avg|Hold: 5001500

#Atten: 30 dB

#VEW 2.7 MHz

Total Power

Radio Device: BTS
Mkr1 5.31264 GHz
-4.5066 dBm|

CenterFreq
5.310000000 GHz

99.00 %
-26.00 dB

TEL : +86-755 2302 9901 FAX :

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

+86-755 2302 9901

E-mail : service@cer-mark.com
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5470~5725MHz

Report No.: HK2410306426-2E

Low Channel

Agilent Spectrum Analyzer - Occupied BW

ALIGN AUTO 01:00:11 PMMoy 05, 2024

Center Freq 5.510000000 GHz i
Trig: Free Run

==
#IFGain:Low #Atten: 30 dB

Ref Offset 10.12 dB
Ref 20.00 dBm

Center 5.51 GHz

Res BW 820 kHz #VEW 2.7 MHz

Occupied Bandwidth Total Power

35.365 MHz
-61.778 kHz OBW Power
39.28 MHz xdB

Transmit Freq Error
x dB Bandwidth

Center Freq: 5.510000000 GHz
AvglHold: 5001500

Radio Std: None Frequency

Radio Device: BTS

Mkr1 5.51264 GHz
-2.4901 dBm

Center Freq
5510000000 GHz

99.00 %
-26.00 dB

Mid Channel

Agilent Spectrum Analyzer - Occupied BW
g AL R[S0 ac | ] SENSEINT|

ALIGNAUTO 10014139 AMNOv 04, 2024

Center Freq 5.550000000 GHz a
Trig: Free Run

——
#IFGain:Low #Atten: 30 dB

Ref Offset 1012 dB
Ref 20.00 dBm

Center §.55 GHz
#Res BW 820 kHz

#VEW 2.7 MHz

Occupied Bandwidth Total Power

35.927 MHz
25,185 kHz OBW Power
62.11 MHz x dB

Transmit Freq Error
x dB Bandwidth

Center Freti: 5550000000 GHz
Avg|Hold: 5001500

Radio Ste: None Frequency

Radio Device: BTS
Mkr1 5.55552 GHz
-4.2731 dBm|

CenterFreq
5.550000000 GHz

99.00 %
-26.00 dB

TEL: +86-755 2302 9901 FAX : +86-755 2302 9901

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

E-mail : service@cer-mark.com
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HUAK TESTING

High Channel

Agilent Spectrum Analyzer - Occupied BW
g RL | R [so@ ac | [ [ SENSEMMT ALIGN AUTO 10:16:43 AM Moy 04, 2024
Center Freq: 5.670000000 GHz Radio 5td: None Frequency

Center Freq 5.670000000 GHz _
—— Trig:Free Run Avg|Hold: 5007500
Radio Device: BTS

#IFGain:Low #Atten: 30 dB

Ref Offset9.8 dB.
Ref 20.00 dBm

5.670000000 GHz

Center $.67 GHz
#Res BW 820 kHz #VBW 2.7 MHz

Total Power 10.4 dBm

Occupied Bandwidth
35.597 MHz

-66.129 kHz OBW Power 99.00 %

Transmit Freq Error

x dB Bandwidth x dB -26.00 dB

56.01 MHz

STATUS

IMSG

' &/

\ L

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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6.3 Maximum Conducted Output Power

LIMIT
According to §15.407(a),

(iv) For the 5.25-5.725 GHz bands, the maximum conducted output power over the frequency bands
of operation shall not exceed the lesser of 250mW or 11dBm+10 log B, where B is the 26 dB emission
bandwidth in megahertz.

If transmitting antennas of directional gain greater than 6dBi are used, both the peak transmit power and
the peak power spectral density shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6dBi.

Note that U-NII-2 band, devices with a maximum e.i.r.p. greater than 500mW shall implement TPC in
order to have the capability to operate at least 6 dB below the maximum permitted e.i.r.p. of 1 W

The peak power shall not exceed the limit as follow:

T nfiguration

Power meter
(Average/Peak)

EUT

A 4

The EUT was connected to a spectrum analyzer through a 50Q RF cable.

TES TPROCEDURE

The testing follows Method PM of FCCKDB789033 D02General UNII Test Procedures New Rules
v02r01.

Method PM (Measurement using an RF peak power meter):

1. Measurement is performed using a wideband RF power meter.
2. The EUT is configured to transmit continuously with a consistent duty cycle at its
maximum power control level.

TEST RESULTS

No non-compliance noted

TEST RESULTS

No non-compliance noted

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Test Data

Testmode:IEEE802.11a mode

Page 39 of 92

Report No.: HK2410306426-2E

5250~5350MHz
Peak Output ..
Channel Frequency (MHz) Power (dgm) Limit(dBm)
Low 5260 8.01 24
Mid 5280 6.19 24
High 5320 5.16 24
5470~5725MHz
Peak Output ..
Channel Frequency (MHz) Power (dgm) Limit(dBm)
Low 5500 6.27 24
Mid 5580 5.30 24
High 5700 542 24
Testmode:IEEE802.11n HT20 mode
5250~5350MHz
Peak Output ..
Channel Frequency(MHz) Power (dgm) Limit(dBm)
Low 5260 6.59 24
Mid 5280 5.06 24
High 5320 6.28 24
5470~5725MHz
Limit(dBm)
Peak Output
Channel Frequency (MHz) Power (dBm)
Low 5500 5.71 24
Mid 5580 6.26 24
High 5700 6.11 24

FAX :
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

TEL : +86-755 2302 9901 +86-755 2302 9901 E-mail : service@cer-mark.com
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Testmode:IEEE802.11n HT40 mode
5250~5350MHz
Peak Output -
Channel Frequency (MHz) Power (dgm) Limit(dBm)
Low 5270 6.77 24
Mid 5310 5.47 24
5470~5725MHz
Peak Output .
Channel Frequency (MHz) Power (dgm) Limit(dBm)
Low 5510 6.10 24
Mid 5550 6.10 24
High 5670 5.26 24
¢
H
S
AN
The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK
this document cannont be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.com

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F,, Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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6.4 Band Edges Measurement

LIMIT
According to §15.407(b),

(1) The provisions of Section 15.205 of this part apply to intentional radiators operating under this
section.

(2) When measuring the emission limits, the nominal carrier frequency shall be adjusted as close to the
upper and lower frequency block edges as the design of the equipment permits.

Antenna

yd tower

444444444 > 3m e Horn
v antenn
a
- /
[ [
D & Di\lﬁ“ Spectrum analyzer

V \4 \ N

T I
urntable | £ 15 \\
A A ~ Pre-amp -\Q

ot
0 0o

IESTPROCEDURE

1. The EUT is placed on a turntable, which is 1.5m above the ground plane.
2. The turntable shall be rotated for 360degrees to determine the position of maximum emission level.

3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out
the highest emission.

4. Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of the emission:

(a) PEAK: RBW=VBW=1MHz / Sweep=AUTO
(b) AVERAGE: RBW=1MHz / Sweep=AUTO

VBW=10Hz, when duty cycle is no less than 98 percent.

VBW = 1/T, when duty cycle is less than98 percent, where is the minimum
transmission duration over which the transmitter is on and is transmitting at its
maximum power control level for the tested mode of operation.

Band Duty Cycle(%) T(ms) 1/T(kHz) VBW Setting
IEEE 802.11 a 100 - - 10Hz
IEEE 802.11n HT20 100 - - 10Hz
IEEE 802.11n HT40 100 - - 10Hz
TESTRESULT

Refer to attach spectrum analyzer data chart.

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
- | ——. 0000 0 0 0 ]
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Band Edges(IEEE802.11a mode)

5260MHz

Agilent Spectrum Analyzer - Swept SA

I T T 3 ALIGNAUTO

Center Freq 4.895000000 GHz #Rvg Type: RMS Frequency
PNO: Fast —»— 1rig: Free Run Avg|Hold: 300/300

IFGain:Low #Atten: 30 dB

MKkr3 5.082 23 GHz
Ref 26.00 dBm -47.426 dBm

Stop 5.2900 GHz
#VBW 300 kHz Sweep 75.53 ms {1001 pts)

MKR MODE TRC SCL FUNCTION FUNCTION *IDTH FUNCTIONVALLE  » | (==

[ N [1]f] 5 26156 GHz £, 139 Bm | ]

| N [1] 5.150 00 GHz 48339dBm| |

&l N | 5.082 23 GHz A7426dBm[ [ 7 ]
]

5320MHz

Agilent Spectrum Analyzer - Swept SA
B | ALIGNAUTO  |09:14:42 AMMov 04, 2024

Center Freg 5.380000000 GHz . #Avy Type: RMS Frequency
PHO: Fast —— 1rig9: Free Run Avg|Held: 300/300 s

IFGain:Low #Atten: 30 dB

MKr3 5.406 88 GHz
Ref 20,00 dBm -47.039 dBm

Stan 5.30000 GHz Stop 5.46000 GHz
#VBW 300 kHz Sweep 15.33 ms (1001 pts),

MKR MODE TRC SCL. FUNCTION FUNCTION WIDTH FUNETIDN\/ALUE ~
1 INEEREE 5 31872 GHz 5. 176 dBm|[ [ 00|
A N [1[f]  535000GHz| 48.723dBm ———
< N | 5.406 88 GHz 470%8dBm| | |
4 - o -
5
6
7
8
9
10
1" I 1 =
< >
MSG STATUS

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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5500MHz

Agilent Spectrum Analyzer - Swept SA
T R : BLIGNAITO

Center Freq 5.480000000 GHz #Avg Type: RMS
PNO: Fast —»— 1g: Free Run Avg|Hold: 300/300

IFGain:Low #Atten: 30 dB

MKr3 5.450 66 GHz
Rel 20,00 GBI 46,720 dBm

Stop 5.51000 GHz
#VBW 300 kHz Sweep 5.800 ms (1001 pts)

MKR MODE| TRC SCL K A FUNCTION FUNCTION WIDTH FUNCTION VALUE A

N[ 1[f] 6.498 72 GHz £534dBm| | 00000 [ 0000000 |
A N [1f]  547000GHz] 47g82dBm[ [ [ |
Sf N[1]f]  6545066GHz| 46720dBm[ [ [ |
[ | r -  rr ]
. ]
r - r—rr ]
r - r ]
. ]
N )
r - r—rr ]
r [ [ [ [

- -

Sov@m-No o s

s

STATUS

=
7
(7}

5700MHz

Agilent Spectrum Annlyzer Swept S
[soe_ac | ] ] ALIGNAUTO

Center Freq 5.720000000 GHz ) #hwg Type: RMS
PHO: Fast —»— 1rig: Free Run Avg|Held: 300/300

IFGain:Low #Atten: 30 dB

' &/

MKF3 5.731 40 GHZ
Ref 20.00 dBm 48,109 dBm

\ L

Stan 5.69000 GHz Stop 5.75000 GHz
#VBW 300 kHz Sweep 5.800 ms (1001 pts)

MER MODE| TRC SCL FUNCTION FUNCTION WIDTH FUNCTIONVALUE  » |2
1 INEEEER 5 70122 GHz 5 szs Bm | [ ]
2 TN 5.725 00 GHz 50470dBm| |
< N | 5.73140 GHz 48109dBm|[ |

- ]

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Band Edges(IEEE802.11n HT20 mode)

5260MHz

Agilent Spectrum Analy'zer Swept SA

(T T I T : ALIGNAUTO 20 rammm—

Center Freq 4.895000000 GHz ) #Avg Type: RMS
PNO: Fast —»— 1rig: Free Run Avg|Hold: 300/300

IFGain:Low #Atten: 30 dB

Mkr3 5.081 44 GHz

Ref Offset 9.67 dB
Ref 20.00 dBm -47.687 dBm

Stan 4.5000 GHz Stop 5.2900 GHz
#VBW 300 kHz Sweep 75.53 ms (1001 pts)

FUNCTIONVALUE  »| |22

FUNCTION wIDTH

MKR MODE| TRC SCL FUNCTION

N [1[f] 5 26156 GHz £, 063 @8m [ [ 00|
( N[1[f]  515000GHz| 49779dBm[ [ | |
I

5.08144 GHz| 47687 dBm
r 0 0]

SOV EWN

Aaa

=
@
2]

5320MHz

Agilent Spectrum Analyzer - Swept SA
T : BLIGNAITC 0527 .
; requency

Center Freq 5.380000000 GHz ) #hvg Type: RMS
PNO: Fast Trig: Free Run Avg|Hold: 300/300

——
IFGain:Low #Atten: 30 dB

Mkr3 5.352 16 GHz

Ref Offset 9.98 dB
Ref 20.00 dBm -47.992 dBm

stan 5.30000 GHz Stop 5.46000 GHz
#VBW 300 kHz Sweep 15.33 ms (1001 pts)

FUNCTION FUNCTION WIDTH FUNCTION VALUE A

MKR MODE| TRC SCL

U N [1[f] 5 32128 GHz 6. 352 dBm | 00000 000000 |
Pl N [17¢] S1067dBm] [ [ ]

[ N[1[f[  535216GHz[ 47992dBm[ [ [ 1]
e e ————
6
7
8
9
10
1" r r [ [ [ [
< b

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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5500MHz

Agilent Spectrum Analyzer - Swept SA
T R : BLIGNAITO

Center Freq 5.480000000 GHz #Avg Type: RMS
PNO: Fast —»— 1g: Free Run Avg|Hold: 300/300

IFGain:Low #Atten: 30 dB

MKr3 5.468 96 GHz
Rel 20,00 GBI 46.918 dBm

stan 5.45000 GHz Stop 5.51000 GHz
#VBW 300 kHz Sweep 5.800 ms (1001 pts)

MKR MODE TRC SCL. X A FUNCTION FUNCTION WIDTH FUMCTION VALUE A
[ N [1][f] 550124 GHz 5,030 dBm | B
Pl N [1[f[  547000GHz[  47149dBm[ [

I N [1[f[  546B96GHz[  46918dBm[ | [ ]
] I A A A

) A A A

-

I A A A I

) A A A

S A A B

-

I R R R R

-—

S

s

=
7
(7}

STATUS

5700MHz

Agilent Spectrum Analy'zer Swept SA
T T TR I 3 ALIGNAUTO

Center Freq 5.720000000 GHz ] #Avg Type: RMS Frequency
PNO: Fast —»— 1rig: Free Run Avg|Hold: 300/300 3

IFGain:Low #Atten: 30 dB

MIKr3 5.740 10 GHZ
Ref 20.00 dBm 47,990 dBm

Stan 5.69000 GHz Stop 5.75000 GHz
#VBW 300 kHz Sweep 5.800 ms (1001 pts)

MKR MODE| TRC| SCL. FUNETION | FUNCTIGNWIDTH FUNCTIONVALE | (===
N [1]f] 5 697 50 GHz 4. 279 Bm [ 1 ]
2 ITHEN 5.725 00 GHz SigeaBm [ ]

§.740 10 GHz -47.990 dBm
- ]

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Band Edges(IEEE802.11n HT40 mode)

5270MHz

Agilent Spectrum Analyzer - Swept SA

AL R soe ] ; ALIGHATO el iy 2rce I
Center Freq 4.895000000 GHz ) #Avg Type: RMS quency
PNO: Fast ~—+— Trig:FreeRun Avg|Hold: 300/300

IFGain:Low #Atten: 30 dB

MKr3 5.023 77 GHZ
Ref 20.00 dBm -47.323 dBm

Stop 5.2900 GHz
#VBW 300 kHz Sweep 75.53 ms (1001 pts)

MKR MODE TRC' SCL x ks FUNCTION FUNCTION WIDTH FUNCTIONVALUE ~ ~ |[===
527262 GHz -9.745 dBm ]
5.160 00 GHz 50.563 dBm [
5.023 77 GHz 47323 dBm 1
o ] [ ]
I R [ ]
I R [ ]
I ]
I R [ ]
I R [ ]
1 I ]
" I R I
< >
IMSG STATUS

5310MHz

Agilent Spectrum Analyzer - Swept SA
g RL__ | RF  soo o ac] : ALIGHALITO

Center Freq 5.380000000 GHz ) #Avg Type: RMS
PNO: Fast ~—+— Trig:FreeRun Avg|Hold: 300/300

IFGain:Low #Atten: 30 dB

MKr3 5.351 20 GHZ
Ref 20.00 dBm -44.301 dBm

Stop 5.46000 GHz
#VBW 300 kHz Sweep 15.33 ms (1001 pts)

FUNCTION | FUNCTION WIDTH FUNCTIONVALUE & [====
531248 GH
5.350 00 GH
535120 GH

8.934 dBm
44.701 dBm
-44.301 dBm

'
I [ R

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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5510MHz

Agilent Spectrum Analyzer - Swept SA
T R T I ‘ BLIGNAUTO

Center Freq 5.485000000 GHz ) #hvg Type: RMS
PNO: Fast —»— T1rd:Free Run Avg|Hold: 300/300

IFGain:Low #Atten: 30 dB

MKr3 5.453 92 GHz
Rer 20,00 dBm- 47.528 dBm

Stan 5.45000 GHz Stop 5.52000 GHz
#VBW 300 kHz Sweep 6.733 ms (1001 pts)

MKR MODE TRC SCL. FUNCTION FUNCTION WIDTH FUNCTIONWALUE A
N[ 1]f] 5 507 47 GHz Y 943 d@eml [ 000 0000000
2 ( N[1[f[ 547000GHz[ 80304dBm[ [ [ 1]
3 [ N[1[f[  545392GHz| 47828dBm[ | [ 1]
-~ ]
I ) A
- r ]
- r ]
I ) A
I Y A
- r— ]
. [ [ [ B

& >

MsG STATUS

5670MHz

Agilent Spectrum Analyzer - Swept SA
soe ac | [ : ALIGHAUTO  [10:17:41 AMNav 04, 2024

Center Freq 5.700000000 GHz ) #Rvg Type: RMS Frequency
PNO: Fast ~—+— Trig:FreeRun Avg|Hold: 300/300

IFGain:Low #Atten: 30 dB

MKr3 5.739 4 GHz
Ref 26.00 dBm -48.857 dBm

Stalt 5.65000 GHz Stop 5.75000 GHz
#VBW 300 kHz Sweep 9.600 ms (1001 pts)

MKR MODE TRC' SCL FUNCTION FUNCTION WIDTH FUNCTIONVALUE ~ ~ |[===
N [1[F] 56675 GHz 7742 dBm|

2 57250 GHz 51166dBm| | 0 000000000 |
3 I N [1]f] 57394 GHz 48857dBm[ [ [ ]

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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6.5 Maximum Power Spectral Density

LIMIT
Accordingto§15.407(a),

For mobile and portable client devices in the 5.5-5.25 GHz band, the maximum power spectral density
shall not exceed 11dBm in any 1 megahertz band.

For the 5.25-5.725 GHz bands, the maximum power spectral density shall not exceed 11 dBm in any |
megahertz band

If transmitting antennas of directional gain greater than 6dBi are used, both the peak transmit power
and the peak power spectral density shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6dBi.

Test Confi ;

Spectium

EUT » Analyzer
TESTPROCEDURE

7. Place the EUT on the table and set it in transmitting mode.
Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port to
the spectrum analyzer.

8. Set the spectrum analyzer as RBW = 1MHz, VBW = 3MHz, Span must be greater than 26dB
bandwidth, adjust as necessary, Sweep= auto, Detector RMS

9. Record the max. reading.

JESTRESULTS
No non-compliance noted
Test Data

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Testmode:IEEE802.11a mode
5250~5350MHz
Frequency |PPSD Limit(dBm) Result
Channel (MHz) (dBm)
Low 5260 -5.58 11 PASS
Mid 5280 -6.30 11 PASS
High 5320 549 11 PASS
5470~5725MHz
Frequency PPSD _

Channel (MHz) (dBm) Limit(dBm) Result
Low 5500 -6.45 11 PASS
Mid 5580 -6.40 11 PASS
High 5700 594 11 PASS

Testmode:IEEE802.11n HT20 mode
5250~5350MHz
Frequency |PPSD Limit(dBm) Result
Channel (MHz) (dBm)
Low 5260 -6.32 11 PASS
Mid 5280 -6.61 11 PASS
High 5320 -6.53 11 PASS
5470~5725MHz
Frequency |PPSD Limit(dBm) Result
Channel (MHz) (dBm)
Low 5500 -6.05 11 PASS
Mid 5580 -6.57 11 PASS
High 5700 788 11 PASS
Testmode:IEEE802.11n HT40 mode
5250~5350MHz
Frequenc PPSD i

Channel (MHz) i (dBm) Limit(dBm) Result

Low 5270 -9.74 11 PASS
High 5310 -8.98 11 PASS

TEL : +86-755 2302 9901
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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+86-755 2302 9901
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5470~5725MHz
Frequenc PPSD i
Channel (MHz) y (dBm) Limit(dBm) Result
Low 5510 -8.58 11 PASS
Mid 5550 -8.39 11 PASS
High 5670 -7.07 11 PASS
Note:
1.Duty factor has been off seted with cable loss
shown in this test report r nly to the sample(s) tested unless otherwise stated and the sample(s

ept in full wit
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JestPlot
IEEES802.11a mode:
5250~5350MHz

Low Channel

Agilent Spectrum Analyzer - Swept SA

ALIGNAUTO 09:00:26 AMNov 04, 2024 T m—

Center Freq 5.260000000 GHz ) EBAvg Type: RMS quency
—»— Trig:Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

MKr1 5.261 40 GHZ
Ref 20.00 dBm_ 5,577 dBm

Span 40.00 MHz
#VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

IMSG STATUS

Mid Channel

Agilent Spectrum Analyzer - Swept SA
s0Q AC | ] i ALIGNAUTO | 09:04:20 AMhow 04, 2024

Center Freq 5.280000000 GHz ) #Avg Type: RMS Frequency
PNO: Fast ~—— Trig:FreeRun Avg|Hold: 100100

IFGain:Low #Atten: 30 dB

MKr1 5.278 64 GHz
Ref Offset 10.3 dB
Ref 20.00 dBm $6.297 dBm

Span 40.00 MHz
#VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

IMSG STATUS

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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High Channel

Agilent Spectrum Analyzer - Swept SA
ALIGNAUTO 09:14:23 AMNov 04, 2024

Center Freq 5.320000000 GHz . #Avg Type: RMS Frequency
Trig: Free Run Avg|Hold: 100/100

==
IFGain:Low #Atten: 30 dB

MKkr1 5.321 00 GHZ
Ref 20.00 dBm_ 5,488 dBm

Span 40.00 MHz
#VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

IMSG STATUS

5470~5725MH:

Low Channel

Agilent Spectrum Analyzer - Swept SA

S T o ; ALIGN ALITD

Center Freq 5.500000000 GHz ) #hvg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB

Mkr1 5.501 08 GHz
Ref 26.00 dBm -6.446 dBm

/M T R\

Span 40.00 MHz
#VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

IMSG STATUS

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Mid Channel

Agilent Spectrum Analyzer - Swept SA

I S I =TT

ALTGN AUTO 09:50:53 AMMov 04, 2024

Center Freq 5.580000000 GHz )
PNO: Fast —» Trg:Free Run

IFGain:Low #Atten: 30 dB

Ref Offset 10.72 dB
Ref 20.00 dBm

#VBW 3.0 MHz*

#Avg Type: RMS
Avg|Hold: 100100

Mkr1 5.578 56 GHz
-6.397 dBm

Span 40.00 MHz
Sweep 1.000 ms (1001 pts)

IMSG

STATUS

Report No.: HK2410306426-2E

Frequency

High Channel

Agilent Spectrum Analyzer - Swept SA

I S I =T I

ALTGN AUTO

Center Freq 5.700000000 GHz )
PNO: Fast —» Trg:Free Run

IFGain:Low #Atten: 30 dB

Ref Offset 10.43 dB
Ref 20.00 dBm

#VBW 3.0 MHz*

#Avg Type: RMS
Avg|Hold: 100100

Mkr1 5.700 92 GHz
-5.939 dBm

Span 40.00 MHz
Sweep 1.000 ms (1001 pts)

IMSG

STATUS

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

E-mail : service@cer-mark.com
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IEEE802.11n HT20 mode

5250~5350MHz

Low Channel

Agilent Spectrum Analyzer - Swept SA
EC I I ; ALIGNALTO

Center Freq 5.260000000 GHz ) #Avg Type: RMS
PNO: Fast —— 1rig:Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Ref Offset 10.14 dB Mkr1 5.258 88 GHz

Ref 20.00 dBm -6.320 dBm

Span 40.00 MHz
#VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

IMSG STATUS

Mid Channel

Agilent Spectrum Analyzer - Swept SA
soe ac | [ : ALIGHALTO  [09:24:15 AMNav 04, 2024

Center Freq 5.280000000 GHz #avg Type: RMS RAC Frequency
PNO: Fast ~—+— Trig:FreeRun Avg|Hold: 100100

IFGain:Low #Atten: 30 dB

MKr1 5.280 72 GHz
Rer 20,00 dBm- 6.605 dBm

Span 40.00 MHz
#VBW 3.0 MHz* Sweep 1.000 ms (1001 pts),

IMSG STATUS

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China



WAL
Page 55 of 92 Report No.: HK2410306426-2E

@ HUAK TESTING
High Channel

Agilent Spectrum Analyzer - Swept SA

AL R e ] ; ALIGHATO 27 nviana 2rce I

Center Freq 5.320000000 GHz ) #Avg Type: RMS quency
Trig: Free Run Avg|Hold: 100100

PNO: Fast —»—
IFGain:Low #Atten: 30 dB

Mkri 5.321 00 GHz
Rer 20,00 dBm- $6.530 dBm

Span 40.00 MHz
Sweep 1.000 ms (1001 pts),

STATUS

#VBW 3.0 MHz*

IMSG

5470~5725MHz

' &/

Low Channel

\ L

Agilent Spectrum Analyzer - Swept SA

g L | rRf [soe oac | | f ALIGNAUTO 10:00:51 AMhow 04, 2024 Frequenc

Center Freq 5.500000000 GHz ) #Avg Type: RMS quency
PNO: Fast Trig: Free Run Avg|Hold: 100/100

——
IFGain:Low #Atten: 30 dB

Mk 5.501 12 GHz
Ref 20.00 dBm_ -6.053 dBm

Span 40.00 MHz
Sweep 1.000 ms (1001 pts),

STATUS

#VBW 3.0 MHz*

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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Mid Channel

Agilent Spectrum Analyzer - Swept SA

I S S N == ALIGNAUTO

Center Freq 5.580000000 GHz ) EBAvg Type: RMS
PNO: Fast —— 1rig:Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 10.82 dB Mkr1 5.579 00 GHz

Ref 20.00 dBm -6.565 dBm

Span 40.00 MHz
#VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

IMSG STATUS

High Channel

Agilent Spectrum Analyzer - Swept SA
T R e I ; ALIGNAUTO

Center Freq 5.700000000 GHz ) #Avg Type: RMS
PNO: Fast ~—— Trig:FreeRun Avg|Hold: 100100

IFGain:Low #Atten: 30 dB

MKr1 5.701 12 GHz
Ref Offset 10.42 dB
Ref 20.00 dBm -7.880 dBm

Span 40.00 MHz
#VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

IMSG STATUS

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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IEEE802.11n HT40 mode

5250~5350MHz

Low Channel

Agilent Spectrum Analyzer - Swept SA

g L | rRf [soe oac | | : ALIGNAUTO  |09:30:16 AMNOY 04, 2024 e

Center Freq 5.270000000 GHz ) #hAvg Type: RMS quency
PNO: Fast —»— TTig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Mkr1 5.272 80 GHz
Ref 20,00 dBm_ -9.744 dBm

Span 80.00 MHz
#VBW 3.0 MHz* Sweep 1.000 ms (1001 pts),

IMSG STATUS

High Channel

Agilent Spectrum Analyzer - Swept SA
soe ac | [ : ALIGHALTO  [09:35:52 AMNav 04, 2024

Center Freq 5.310000000 GHz ) #Rvg Type: RMS Frequency
PNO: Fast ~—+— Trig:FreeRun Avg|Hold: 100100

IFGain:Low #Atten: 30 dB

MKr1 5.307 84 GHz
Rer 20,00 dBm- 8.976 dBm

Span 80.00 MHz
#VBW 3.0 MHz* Sweep 1.000 ms (1001 pts),

IMSG STATUS

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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5470~5725MHz

Agilent Spectrum Analyzer - Swept SA
T N TN I
Center Freq 5.510000000 GHz

PNO: Fast ——

IFGain:Low

Ref Offset 13.29 dB
Ref 20.00 dBm

Page 58 of 92

Low Channel

ALIGN AUTO
#Avg Type: RMS
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

Mkr1 5.512 48 GHz
-8.577 dBm

Center 5.51000 GHz Span 80.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)
IMSG STATUS

Report No.: HK2410306426-2E

Agilent Spectrum Analyzer - Swept SA
T N TN I
Center Freq 5.550000000 GHz

PNO: Fast ——

IFGain:Low

Ref Offset 12.82 dB
Ref 20.00 dBm

Center 5.55000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz*

Mid Channel

ALIGNAUTO | 10:15:28 AMNav 04, 2024
#Avg Type: RMS
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

Mkr1 5.552 00 GHz
-8.388 dBm)

Span 80.00 MHz
Sweep 1.000 ms (1001 pts)

IMSG

STATUS

Frequency

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

E-mail : service@cer-mark.com
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High Channel

Agilent Spectrum Analyzer - Swept SA
Soa_acl | i ALIGN AUTO

Center Freq 5.670000000 GHz ) #Avg Type: RMS
PNO: Fast —+— 1rig:Free Run Avg[Held: 100100

IFGain:Low #Atten: 30 dB

Ref Offset 13.43 dB Mkr1 5.668 08 GHz

Ref 20.00 dBm -7.074 dBm

Span 80.00 MHz
#VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

IMSG STATUS

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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6.6 Duty Cycle

LIMIT
All measurements are to be performed with the EUT transmitting at 100% duty cycle at its maximum

power control level; however, if 100% duty cycle cannot be achieved, measurements of duty cycle, x, and
maximum-power transmission duration, T, are required for each tested mode of operation.

a) T refers to the minimum transmission duration over which the transmitter is on and is transmitting at its
maximum power control level for the tested mode of operation.

b) Duty cycle (x), as used in this document, refers to the fraction of time over which the transmitter is on
and is transmitting at its maximum power control level.

¢) The term “maximum power control level” is intended to distinguish between operating power levels of
the EUT and differences in power levels of individual symbols that occur with some modulation types
such as quadrature amplitude modulation (QAM). During testing, the EUT is not required to transmit
continuously its highest possible symbol power level. Rather, it shall transmit all of the symbols and shall
do so at the highest power control level (i.e., highest operating power level) of the EUT.

JESTCONFIGURATION

Spectrum Analyzer EUT

JEST METHOD

Measurements of duty cycle and transmission duration shall be performed using one of the following
techniques:

a) A diode detector and an oscilloscope that together have sufficiently short response time to permit
accurate measurements of the on and off times of the transmitted signal.

789033 D02 General UNII Test Procedures New Rules v02r01 Page 3 .

b) The zero-span mode on a spectrum analyzer or EMI receiver, if the response time and spacing
between bins on the sweep are sufficient to permit accurate measurements of the on and off times of the
transmitted signal. Set the center frequency of the instrument to the center frequency of the transmission.
Set RBW = EBW if possible; otherwise, set RBW to the largest available value. Set VBW = RBW. Set
detector = peak or average. The zero-span measurement method shall not be used unless both RBW and
VBW are > 50/T, where T is defined in 11.B.1.a), and the number of sweep points across duration T
exceeds 100. (For example, if VBW and/or RBW are limited to 3 MHz, then the zero-span method of
measuring duty cycle shall not be used if T< 16.7 microseconds.)

JEST RESULT

PASS

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Mode Test Duty Cycle: 5260-5320MHz

Report No.: HK2410306426-2E

Mode

Duty Cycle

Duty Cycle Factor
(dB)

802.11a

0.90

-0.46

802.11n(HT20)

0.90

-0.46

802.11n(HT40)

0.87

-0.60

Agilent Spectrum Analyzer - Swept SA

802.11a

g RL | R s0e ac | ] [ SENSEINT] [ ALGNAUTO |
Center Freq 5.320000000 GHz Trig Delay-2000 ms  #Avg Type: RMS
eo

PNO: Fast
IFGain: an #Atten: 40 dB

Ref Offset 9.88 dB
Ref 30.00 dBm

Center 5.320000000 GHz

Res BW 8 MHz

#VBW 8.0 MHz Sweep 10.13 ms (8000 pts) 8.000000 MHz

09:13:38 AMNov 04, 2024
4

Frequency

Auto Tune

CenterFreq
5.320000000 GHz|

StartFreq
5.320000000 GHz|

Stop Freq|
5320000000 GHz

-=I

Span 0 Hz CF Ste|

MKR_ MODE| TRC, SCL
Jl N (1]t ]
2 nll

FUNCTION | FUNCTION WiDTH
4 65dBm| | |
1.410 ms|{A) -30.75 dB
Ty 0.30 dB

FUNCTION VALUE 4

<

\ L

i e Dy - Gepr

e Rl R Tsoeac [ L [ sewEINTl [ AUGNAUTO
Center Freq 5.260000000 GHz WRROEACIED  (HWpeRS

2 e THg: Video
IFGain:Low #Atten: 40 dB

Ref Offset 9.67 dB
Ref 30.00 dBm

Center 5.260000000 GHz

Res BW 8 MHz

#VBW 8.0 MHz Sweep 10.13 ms (8000 pts)| 8.000000 MHz

MKR MODE| TRC SCL

2 IXEENESE

FUNCTION | FUNCTION'WIDTH

1 IIIIIIII—

m_mm———

Ilﬂ__—
r —  rr—

FUNET\DN VALUE o

Frequency

Auto Tune

CenterFreq
5260000000 GHz

StartFreq
5.260000000 GHz,

StopFreq|
5.260000000 GHz,

-=I

$Span 0 Hz CF Ste|

TEL : +86-755 2302 9901

FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11n(HT40)

Agilent Spectrum Analyzer - Swept SA
o RL | RF fsoe o [ [ seNsET]

[
Center Freq 5.310000000 GHz Trig Delay-2000 ms  #Avg Type: RMS
PNO: Fast ~»— Thg: Video

IFGain:Low #Atten: 40 dB

Frequency

Auto Tune

Ref Offset 9.85 dB
Ref 30.00 dBm

CenterFreq
5.310000000 GHz

StartFreq
6.310000000 GHz,

StopFreq|
5.310000000 GHz,

Center 5.310000000 GHz $Span 0 Hz CFStep
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.13 ms (8000 pts)| 8.000000 MHz

MKR MODE TRC SCL X A

(I N [1[¢]  6980ms|  339dBm|

Yot (1]t  13tomsl))  o029e8f [ [ |

fat[1]tf(y — 1stoms/()) os4e8] [ [ |
r — - ]
r - ]
r - ]

FUNCTION | FUNCTION WIDTH FUNCTIONVALUE
[

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Mode Test Duty Cycle: 5500-5700MHz

Duty Cycle Factor

Mode Duty Cycle (dB)

802.11a 0.87 -0.60
802.11n(HT20) 0.87 -0.60
802.11n(HT40) 0.89 -0.51

802.11a

T — ———— Y
o RL_ | RF S0 AC |1 [ SENSEINT| | ALIGHAUTO  [09:5407 AMNovD4,2024
Center Freq 5.700000000 GHz Trm Delay2.000ms  #Avg Type: RMS TRA Frequency

: Fast —»—
IFGain:Low ilAtten 40 dB
Auto Tune
Ref Offset 9.8 dB
Ref 30.00 dBm

CenterFreq
5.700000000 GHz|
 —
StartFreq
5.700000000 GHz|
[
Stop Freq
5.700000000 GHz|
IR
Center 5.700000000 GHz Span 0 Hz CF Step
#VBW 8.0 MHz Sweep 10.13 ms (8000 pts) 8.000000 MHz
MKR MODE| TRC SCL FUNCTION FUNCTION WIDTH FUNCTIONVALUE A Auto Man
1 mnn——— J—

A sepsde [ | |
7 T T - B — —— Freq Offset
r .

s N N B B

Agilent Spectrum Analyzer - Swept SA
R T TR

Center Freq 5.700000000 GHz Trig Delay-2000 ms  #Avg Type: RMS
5 o Trig: Video
IFGain:Low #Atten: 40 dB

Frequency

Auto Tune|
Ref Offset 9.8 dB
Ref 30.00 dBm

CenterFreq
6700000000 GHz|

StartFreq
6700000000 GHz,

StopFreq|
5.700000000 GHz|

-=I

Center 5.700000000 GHz Span 0 Hz CF Ste|
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.13 ms (8000 pts)| 8.000000 MHz

MKR_MDDE mc SEL FUNCTION | FUNCTION WIDTH FUNCTIONVALIE &
I R

7870 ms 4 94 dBm
1510 ms A odooB [ | ]
[ — 1

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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802.11n(HT40)

500 AC [ | ALIGMAUTO  [10:19:08 AMNov 04, 2024
Tha Frequency

Center Freq 5.550000000 GHz Trig Delay-2000 ms  #Avg Type: RMS
PNO: Fast ~»+ T1hg: Video

IFGain:Low #Atten: 40 B

Auto Tune|

Ref Offset 10.12 dB
Ref 30.00 dBm

CenterFreq
5550000000 GHz

StartFreq
6550000000 GHz,

StopFreq|
6550000000 GHz,

Center 5.550000000 GHz Span 0 Hz CFStep
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.13 ms (8000 pts)| 8.000000 MHz

MKR MODE| TRC SCL % Y FUNCTION | FUNCTIONWIDTH FUNCTIONVALUE &

[t 4300us| -24.56 dBm
7= I R R

[ty 1.320 ms[(a)
[1 [t 1.480 ms 41008 [
__

/M T R\

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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6.7 Frequency Stability Measurement

LIMIT
According t0§15.407(g), Manufacturers of U-NII devices are responsible for ensuring frequency
stability such that an emission is maintained within the band of operation under all conditions of
normal operation as specified in the user's manual.

JESTCONFIGURATION
Temperature and Humidity chamber
Spectrum Analyzer EUT
AC/DC Power supply
JESTPROCEDURE

1. To ensure emission at the band edge is main tainted within the authorized band, those values shall
be measured by radiation emissions at upper and lower frequency points, and finally compensated
by frequency deviation as procedures below.

2. The EUT was operated at the maximum output power, and connected to the spectrum analyzer,
which is set to maximum hold function and peak detector. The peak value of the power envelope
was measured and noted. The upper and lower frequency points were respectively measured
relatively 10dB lower than the measured peak value.

3. The frequency deviation was calculated by adding the upper frequency point and the lower
frequency point divided by two. Those detailed values of frequency deviation are provided in table
below.
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TESTRESULTS
U-NII-1-(5250MHz-5350MHz)
Center Frequency Frequency
Freq.(MHz) Frequency Deviation Stability Temperoature Voltage
9 (MHz) (MHz) (ppm) (°C) (V)
5260 5259.981 -0.0190 -3.612 25 Vmin
5260 5260.012 0.0120 2.281 25 Vimax
5260 5259.979 -0.0210 -3.992 25 Vior
5260 5259.944 -0.0560 -10.646 -10 Vior
5260 5260.009 0.0090 1.711 40 Vior
U-NII-1-(5470MHz-5725MHz)
Center Frequency Frequency
Freq.(MHz) Frequency Deviation Stability Temper;ature Voltage
9 (MHz) (MHz) (ppm) (°C) (V)
5500 5499.978 -0.022 -4.000 25 Vmin
5500 5500.011 0.011 2.000 25 Vinax
5500 5499.985 -0.015 -2.727 25 Vior
5500 5499.981 -0.019 -3.455 -10 Vior
5500 5500.021 0.021 3.818 40 Vior
The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK
this document cannont be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.cor
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HUAK TESTING

6.8 Radiated Undesirable Emission

LIMIT

Radiated emissions from9 kHz t025 GHz were measured according to the methods defines in ANSI
C63.10-2013.The EUT was placed above the ground plane, 0.8 meter for frequency below 1GHz
and 1.5 meter for frequency above1GHz.The inter face cables and equipment positions were varied
within limits of reasonable applications to determine the positions producing maximum radiated

emissions.

1. For transmitters operating in the 5250-5350 MHz band: all emissions outside of the 5150-5350 MHz
band shall not exceed an EIRP of -27 dBm/MHz. Devices operating in the 5250-5350 MHz band
that generate emissions in the 5150-5250 MHz band must meet all applicable technical
requirements for operation in the 5150-5250 MHz band (including indoor use) or alternatively meet
an out-of-band emission EIRP limit of -27 dBm/MHz in the 5150-5250 MHz band.

For transmitters operating in the 5470-5600 MHz and 5650-5725MHz band: all emissions outside of
the 5470-5600 MHz and 5650-5725MHz band shall not exceed an EIRPof -27 dBm/MHz.

2. KDB789033v02r01G)2)c)Asspecifiedin15.407(b), emissionsabove1000MHzthatareoutsideofthe
restricted bands are subject to a peak emission limit of -27 dBm/MHz (or -17 dBm/MHz as specified
in 15.407(b)(4)). However, an out-of-band emission that complies with both the average and peak
limits of 15.209 is not required to satisfy the -27 dBm/MHz or -17 dBm/MHz peak emission limit.

3. According t0§15.209(a), except as provided else where in this Subpart, the emissions
from an intentional radiator shall not exceed the field strength levels specified in the

following table: S
FIELDSTRENGTH MEASUREMENT %
FREQUENCIES(MHz) (microvolt/meter) DISTANCE(meters) B
0.009~0.490 2400/F(kHz) 300 -
0.490~1.705 24000/F(kHz) 30 é
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3

Remark: Except as provided in paragraph (g), fundamental emissions from intentional radiators
operating under this Section shall not be located in the frequency bands 54-72 MHz, 76-88 MHz,

174-216 MHz or 470-806MHz.However, operation within these frequency bands is permitted under

other sections of this Part, e.g., Sections 15.231and 15.241.
4. In the emission table above, the tighter limit applies at the band edges.

Frequency Field Field
(MHz) Strength(pV/mat Strength(dBpV/mat
30-88 100 40
88-216 150 43.5
216-960 200 46
Above 960 500 54
T nfiguration
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Above 1 GHz
A
Ant.feed !
point i
< »
: 3m i]
EUT >
1-4m
Twrm Table
1.5m
LA
Ground Plane
JESTPROCEDURE

1. The EUT is placed on a turntable above ground plane, which is 0.8 meter for frequency below 1GHz
and 1.5 meter for frequency above 1GHz.

The turntable shall be rotated for 360 degrees to determine the position of maximum emission level.
EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out
the highest emissions.

Maximum procedure was performed on the six highest emissions to ensure EUT compliance.

And also, each emission was to be maximized by changing the polarization of receiving antenna
both horizontal and vertical.

Set the spectrum analyzer in the following setting as:

Below 1GHz:
RBW=100kHz/ VBW=300kHz / Sweep=AUTO
Above 1GHz:
(a) PEAK: RBW=VBW=1MHz / Sweep=AUTO
(b) AVERAGE: RBW=1MHz / Sweep=AUTO

VBW=10Hz, whenduty cycle is no less than 98 percent.

VBW = 1/T, when duty cycle is less than 98 percent, where is the minimum
transmissiondurationoverwhichthetransmitterisonandistransmittingatits maximum power
control level for the tested mode of operation.

oy

o ks

o

Band Duty Cycle(%) T(ms) 1/T(kHz) VBW Setting
IEEE 802.11 a 100 - - 10Hz
IEEE 802.11n HT20 100 - - 10Hz
IEEE 802.11n HT40 100 - - 10Hz

7. Repeat above procedures until the measurements for all frequencies are complete.
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Please refer to following diagram for individual
Below 1GHz

All the test modes completed for test. only the worst result of reported as below:

Horizontal

110 FCC PART15CCLASS B
100
90
80
70

60

FCC PART 15 C CLASS B-QP Limit

50 r

Level[dBuV/m]

Frequency[Hz]

—— QP Limit —— Horizontal PK

® QP Detector

/M T D\

1 31.941942 -15.76 29.86 14.10 40.00 25.90 100 50 Horizontal
2 80.49049 -18.34 36.07 17.73 40.00 22.27 100 323 Horizontal
3 148.45845 -18.14 51.57 33.43 43.50 10.07 100 299 Horizontal
4 215.45545 -14.72 43.81 29.09 43.50 14.41 100 100 Horizontal
5 305.75575 -11.90 41.34 29.44 46.00 16.56 100 299 Horizontal
6 730.07007 -3.46 26.41 22.95 46.00 23.05 100 240 Horizontal

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor; Margin = Limit

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK,
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FCC PART15CCLASS B

Report No.:

HK2410306426-2E

FCC PART 15 C CLASS B-QP Limit

-

Vertical

110

100

90

80

70
5

3 60
m
=2

z 50
2

0 L

— QP Limit

® QP Detector

—— Vertical PK

Frequency[Hz]

1 32.912913 -15.12 41.24 26.12 40.00 13.88 100 307 Vertical
2 80.49049 -18.34 45.11 26.77 40.00 13.23 100 340 Vertical
3 127.09709 -17.13 46.31 29.18 43.50 14.32 100 116 Vertical
4 148.45845 -18.14 54.46 36.32 43.50 7.18 100 83 Vertical
5 311.58158 -11.70 40.94 29.24 46.00 16.76 100 185 Vertical
6 742.69269 -3.41 35.10 31.69 46.00 14.31 100 47 Vertical

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor; Margin = Limit

— Level
Harmonics and Spurious Emissions
Frequency Range (9 kHz-30MHz)
Frequency (MHz) Level@3m (dBuV/m) Limit@3m (dBuV/m)

Note: 1. Emission Level=Reading+ Cable loss-Antenna factor-Amp factor

2. The emission levels are 20 dB below the limit value, which are not reported. It is deemed to comply with the requirement

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK,

)2\

T

*FF

(|

this document cannont be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.com.

TEL : +86-755 2302 9901

+86-755 2302 9901
Add: 1-2F,, Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

E-mail : service@cer-mark.com



HUAK TESTING

Above 1 GHz
5250~5350MHz

Page 72 of 92

Operation Mode:

Tx / IEEE 802.11a mode Low Channel

Report No.: HK2410306426-2E

Horizontal
No.| Frequency| Reading Correct Result Limit | Margin| Heigh| Degree| Remark
(MHz) (dBuV) | Factor(dB/m)| (dBuV/m)| (dBuV/m) (dB) | (cm)| (deg.)
1 10522.06 39.82 11.05 50.87 74.00 -23.13 100 125 peak
2 14649.01 37.41 16.53 53.94 74.00 -20.06 100 41 peak
N/A
Vertical
No.| Frequency| Reading Correct Result Limit | Margin| Heigh| Degree| Remark
(MHz) (dBuV) | Factor(dB/m)| (dBuV/m)| (dBuV/m)| (dB) | (cm)| (deg.)
1 10644.75 38.76 11.53 50.29 74.00 -23.71] 100 315 peak
2 15221.01 35.28 13.73 49.01 74.00 -24.99] 100 258 peak
N/A
Operation Mode: | Tx/IEEE 802.11a mode Mid Channel
Horizontal
No.| Frequency| Reading Correct Result Limit | Margin| Heigh| Degree| Remark
(MHz) (dBuV) | Factor(dB/m)| (dBuV/m)| (dBuV/m)| (dB) | (cm)| (deg.)
1 10563.26 41.82 11.21 53.03 74.00 -20.97| 100 114 peak
2 14240.81 36.79 15.17 51.96 74.00 -22.04| 100 127 peak
N/A
Vertical
No.| Frequency| Reading Correct Result Limit | Margin| Heigh| Degree| Remark
(MHZz) (dBuV) | Factor(dB/m)| (dBuV/m)| (dBuV/m)| (dB) | (cm)| (deg.)
1 11011.47 39.22 12.89 52.11 74.00 | -21.89 | 100 214 peak
2 13258.76 36.81 14.10 50.91 74.00 | -23.09 | 100 282 peak
N/A
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Operation Mode:

Tx / IEEE 802.11a mode High Channel

Report No.: HK2410306426-2E

Horizontal
No.| Frequency | Reading Correct Result Limit Margin| Height| Degree| Remark
(MHz) (dBuV) | Factor(dB/m)| (dBuV/m)| (dBuV/m)| (dB) (cm) | (deg.)
1 11012.01 38.51 12.89 514 74.00 -22.6 100 214 peak
2 16161.36 36.49 13.49 49.98 74.00 -24.02 100 210 peak
N/A
Vertical
No.| Frequency | Reading Correct Result Limit Margin| Height| Degree| Remark
(MHz) (dBuV) | Factor(dB/m)| (dBuV/m)| (dBuV/m)| (dB) (cm) | (deg.)
1 12402.43 39.74 12.00 51.74 74.00 | -22.26 100 152 peak
2 15466.33 35.41 10.77 46.18 74.00 | -27.82 100 302 peak
N/A
>
B
AL
£
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5470~5725MHz

Operation Mode: | Tx/IEEE 802.11a mode Low Channel

Horizontal
No. | Frequency | Reading Correct Result Limit Margin | Height | Degree | Remark
(MHz) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB) (cm) | (deg.)
1 10522.11 | 41.32 11.05 52.37 74.00 -21.63 | 100 118 peak
14649.62 | 38.19 16.53 54.72 74.00 -19.28 | 100 53 peak
N/A
Vertical
No. | Frequency | Reading Correct Result Limit Margin | Height | Degree | Remark
(MHz) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB) (cm) | (deg.)
1 10644.19 | 40.22 11.53 51.75 74.00 -22.25] 100 304 peak
2 15220.84 | 33.19 13.73 46.92 74.00 -27.08] 100 271 peak
N/A
Operation Mode: | Tx/IEEE 802.11a mode Mid Channel
Horizontal
No. | Frequency | Reading Correct Result Limit Margin | Height | Degree | Remark
(MHz) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB) (cm) | (deg.)
1 10562.27 | 39.11 11.21 50.32 74.00 -23.68 | 100 105 peak
2 14240.86 | 35.26 15.17 50.43 74.00 -23.57 | 100 149 peak
N/A
Vertical
No. | Frequency | Reading Correct Result Limit Margin | Height | Degree | Remark
(MHz) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB) (cm) | (deg.)
1 11014.55 | 38.42 12.89 51.31 74.00 -22.69 100 |[152 peak
2 13259.18 | 36.71 14.10 50.81 74.00 -23.19 100 [205 peak
N/A
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Operation Mode: | Tx/IEEE 802.11a mode High Channel

Horizontal
No. | Frequency| Reading Correct Result Limit | Margin| Height| Degree| Remark
(MHz) | (dBuV) | Factor(dB/m)| (dBuV/m)| (dBuV/m)| (dB) | (cm)| (deg.)
1 11022.69| 38.06 12.89 50.95 74.00 -23.05 100 214 peak
2 16161.33| 37.11 13.49 50.60 74.00 -23.40 100 210 peak
N/A
Vertical
No. | Frequency| Reading Correct Result Limit | Margin| Height| Degree| Remark
(MHz) | (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB) (cm) | (deg.)
1 1240245 37.42 12.00 49.42 74.00 -24.58 100 142 peak
2 15465.92| 35.19 10.77 45.96 74.00 -28.04 100 239 peak
N/A
The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK
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Operation Mode:

TX/IEEE 802.11n HT20mode /Low Channel

Horizontal
No. | Frequency | Reading Correct Result Limit Margin | Height | Degree | Remark
(MHz) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB) (cm) | (deg.)
1 11134.72 39.71 12.54 52.25 74.00 | -21.75 100 10 peak
2 13872.46 36.22 14.02 50.24 74.00 | -23.76 100 183 peak
N/A
Vertical
No. | Frequency | Reading Correct Result Limit Margin | Height | Degree | Remark
(MHz) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB) (cm) | (deg.)
1 10971.33] 38.12 12.81 50.93 74.00 | -23.07 100 63 peak
2 13423.79| 3542 14.36 49.78 74.00 | -24.22 100 112 peak
N/A
Operation Mode: | TX/IEEE 802.11n HT20mode /Mid Channel
Horizontal
No. | Frequency | Reading Correct Result Limit Margin | Height | Degree | Remark
(MHz) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB) (cm) | (deg.)
1 10563.35 40.61 11.21 51.82 74.00 | -22.18 100 126 peak
16569.87 34.19 16.97 51.16 74.00 | -22.84 100 339 peak
N/A
Vertical
No. | Frequency | Reading Correct Result Limit Margin | Height | Degree | Remark
(MHZz) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB) (cm) (deg.)
1 11216.78 38.77 12.31 51.08 74.00 -22.92 100 327 peak
2 13299.61 35.69 14.16 49.85 74.00 -24.15 100 82 peak
N/A
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Operation Mode: | TX/IEEE 802.11n HT20mode /High Channel

Horizontal
No. | Frequency | Reading Correct Result Limit Margin | Height | Degree | Remark
(MHZz) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB) (cm) (deg.)
1 10480.67| 39.55 10.86 50.41 74.00 | -23.59 100 305 peak
2 14689.83| 34.06 16.51 50.57 74.00 | -23.43 100 25 peak
N/A
Vertical
No. | Frequency | Reading Correct Result Limit Margin | Height | Degree | Remark
(MHz) | (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB) | (cm) | (deg.)
1 10848.02 38.14 12.33 50.47 74.00 -23.53 100 215 peak
2 16938.12 33.57 17.77 51.34 74.00 -22.66 100 328 peak
N/A
The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK
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5470~5725MHz

Operation Mode: | TX/IEEE 802.11n HT20mode /Low Channel

Horizontal
No. | Frequency | Reading Correct Result Limit Margin | Height | Degree | Remark
(MHZz) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB) (cm) (deg.)
1 11134.66 39.22 12.54 51.76 74.00 | -22.24 100 26 peak
2 13871.63 36.49 14.02 50.51 74.00 | -23.49 100 128 peak
N/A
Vertical
No. | Frequency | Reading Correct Result Limit Margin | Height | Degree | Remark
(MHz) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB) (cm) | (deg.)
1 10970.66| 38.72 12.81 51.53 74.00 | -22.47 100 71 peak
2 13424.38] 35.12 14.36 49.48 74.00 | -24.52 100 149 peak
N/A
Operation Mode: | TX/IEEE 802.11n HT20mode /Mid Channel
Horizontal
No. | Frequency | Reading Correct Result Limit Margin | Height | Degree | Remark
(MHz) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB) (cm) | (deg.)
1 10562.45 40.11 11.21 51.32 74.00 | -22.68 100 148 peak
16570.34 35.79 16.97 52.76 74.00 | -21.24 100 315 peak
N/A
Vertical
No. | Frequency | Reading Correct Result Limit Margin | Height | Degree | Remark
(MHz) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB) (cm) | (deg.)
1 11217.47 39.81 12.31 52.12 74.00 -21.88 100 352 peak
2 13300.22 35.44 14.16 49.6 74.00 -24.4 100 94 peak
N/A
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Operation Mode: | TX/IEEE 802.11n HT20mode /High Channel

Horizontal
No. | Frequency | Reading Correct Result Limit Margin | Height | Degree | Remark
(MHz) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB) (cm) | (deg.)
1 10480.03 39.87 10.86 50.73 74.00 | -23.27 100 152 peak
2 14689.61 35.64 16.51 52.15 74.00 | -21.85 100 74 peak
N/A
Vertical
No. | Frequency | Reading Correct Result Limit Margin | Height | Degree | Remark
(MHZz) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB) (cm) (deg.)
1 10848.11 37.94 12.33 50.27 74.00 -23.73 100 215 peak
2 16938.48 33.09 17.77 50.86 74.00 -23.14 100 301 peak
N/A
>
B
3L
/
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5250~5350MHz

Operation Mode: | TX/IEEE 802.11n HT40mode /Low Channel

Horizontal
No. | Frequency | Reading Correct Result Limit Margin | Height | Degree | Remark
(MHz) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB) (cm) | (deg.)
1 11256.39 38.22 12.19 50.41 74.00 -23.59 100 295 peak
14649.96 34.17 16.53 50.7 74.00 -23.30 100 217 peak
N/A
Vertical
No. | Frequency | Reading Correct Result Limit Margin | Height | Degree | Remark
(MHz) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB) (cm) | (deg.)
1 11133.97 39.29 12.54 51.83 74.00 -22.17 100 77 peak
2 13872.66 35.42 14.02 49.44 74.00 -24.56 100 282 peak
N/A

Operation Mode: | TX/IEEE 802.11n HT40mode /High Channel

Horizontal
No. | Frequency | Reading Correct Result Limit Margin | Height | Degree | Remark
(MHz) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB) (cm) | (deg.)
1 11216.53 39.22 12.31 51.53 74.00 -22.47 100 309 peak
17142.68 36.08 18.68 54.76 74.00 -19.24 100 175 peak
N/A
Vertical
No. | Frequency | Reading Correct Result Limit Margin | Height | Degree | Remark
(MHz) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB) (cm) | (deg.)
1 11093.19 37.18 12.66 49.84 74.00 -24.16 100 175 peak
2 13300.83 33.09 14.16 47.25 74.00 -26.75 100 205 peak
N/A
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5470~5725MHz
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Operation Mode:

TX /1EEE 802.11n HT40mode /Low Channel

Report No.: HK2410306426-2E

Horizontal
No. | Frequency | Reading Correct Result Limit Margin | Height | Degree | Remark
(MHZz) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB) (cm) (deg.)
1 11257.12 38.42 12.19 50.61 74.00 -23.39 100 241 peak
14650.75 33.17 16.53 49.7 74.00 -24.30 100 269 peak
N/A
Vertical
No. | Frequency | Reading Correct Result Limit Margin | Height | Degree | Remark
(MHz) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB) (cm) | (deg.)
1 11134.34 39.03 12.54 51.57 74.00 -22.43 100 75 peak
2 13872.82 35.78 14.02 49.8 74.00 -24.20 100 241 peak
N/A
Operation Mode: | TX/IEEE 802.11n HT40mode /Mid Channel
Horizontal
No.| Frequency| Reading Correct Result Limit | Margin| Height| Degree| Remark
(MHz) (dBuV) | Factor(dB/m)| (dBuV/m)| (dBuV/m) (dB) (cm) | (deg.)
1 11255.77 37.12 12.19 49.31 74.00 -24.69 100 282 peak
2 14650.67 33.67 16.53 50.2 74.00 -23.80 100 243 peak
N/A
Vertical
No.| Frequency| Reading Correct Result Limit | Margin| Height| Degree| Remark
(MHz) (dBuV) | Factor(dB/m)| (dBuV/m)| (dBuV/m) (dB) (cm) | (deg.)
1 11134.89 39.42 12.54 51.96 74.00 -22.04 100 77 peak
2 13873.55 35.09 14.02 49.11 74.00 -24.89 100 282 peak
N/A
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Operation Mode: | TX/IEEE 802.11n HT40mode /High Channel

Horizontal
No. | Frequency | Reading Correct Result Limit Margin | Height | Degree | Remark
(MHz) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB) (cm) | (deg.)
1 11215.61 40.58 12.31 52.89 74.00 -21.11 100 318 peak
17142.57 36.12 18.68 54.8 74.00 -19.20 100 194 peak
N/A
Vertical
No. | Frequency | Reading Correct Result Limit Margin | Height | Degree | Remark
(MHz) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB) (cm) | (deg.)
1 11092.48 39.78 12.66 52.44 74.00 -21.56 100 175 peak
2 13300.28 35.36 14.16 49.52 74.00 -24.48 100 205 peak
N/A
1
H
(
AN
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Radiated Band Edge Test:
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Operation Mode: 802.11a Mode with 5.3G TX CH High

Report No.: HK2410306426-2E

Horizontal
Frequency | Meter Reading Factor Emission Level Limits Margin
Detector Type
(MHz) (dBpVv) (dB) (dBpV/m) (dBuV/m) (dB)
5350 53.29 -2.49 50.8 74 -23.2 peak
5350 / -2.49 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor; Margin =
Level-Limit.
Vertical:
Frequency | Meter Reading Factor Emission Level Limits Margin
Detector Type
(MHz) (dBpVv) (dB) (dBpV/m) (dBuV/m) (dB)
5350 51.47 -2.49 48.98 74 -25.02 peak
5350 / -2.49 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor; Margin =
Level-Limit.
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Operation Mode: 802.11n HT20 Mode with 5.3G TX CH High

Horizontal
Frequency | Meter Reading Factor Emission Level Limits Margin
Detector Type
(MHz) (dBpVv) (dB) (dBuV/m) (dBpV/m) (dB)
5350 53.66 -2.49 51.17 74 -22.83 peak
5350 / -2.49 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor; Margin =
Level-Limit.
Vertical
Frequency | Meter Reading Factor Emission Level Limits Margin
Detector Type
(MHz) (dBpV) (dB) (dBuV/m) (dBpV/m) (dB)
5350 52.06 -2.49 49.57 74 -24.43 peak
5350 / -2.49 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor; Margin =
Level-Limit.
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Operation Mode: 802.11 n HT40 Mode with 5.3G TX CH High

Horizontal
Frequency | Meter Reading Factor Emission Level Limits Margin
Detector Type
(MHz) (dBuV) (dB) (dBuV/m) (dBpV/m) (dB)
5150 5417 -2.49 51.68 74 -22.32 peak
5150 / -2.49 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor; Margin =
Level-Limit.
Vertical:
Frequency | Meter Reading Factor Emission Level Limits Margin
Detector Type
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB)
5350 52.91 -2.49 50.42 74 -23.58 peak
5350 / -2.49 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor; Margin =
Level-Limit.

\ LY/
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Operation Mode: 802.11a Mode with 5.6G TX CH Low

Horizontal
Frequency | Meter Reading Factor Emission Level Limits Margin
Detector Type
(MHz) (dBpVv) (dB) (dBuV/m) (dBpV/m) (dB)
5470 55.03 -2.49 52.54 74 -21.46 peak
5470 / -2.49 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor; Margin =
Level-Limit.
Vertical:
Frequency | Meter Reading Factor Emission Level Limits Margin
Detector Type
(MHz) (dBpV) (dB) (dBuV/m) (dBpV/m) (dB)
5470 53.72 -2.49 51.23 74 -22.77 peak
5470 / -2.49 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor; Margin =
Level-Limit.
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Operation Mode: 802.11n HT20 Mode with 5.6G TX CH Low

Report No.: HK2410306426-2E

Horizontal
Frequency | Meter Reading Factor Emission Level Limits Margin
Detector Type
(MHz) (dBpV) (dB) (dBpV/m) (dBpV/m) (dB)
5470 54.22 -2.49 51.73 74 -22.27 peak
5470 / -2.49 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor; Margin =
Level-Limit.
Vertical:
Frequency | Meter Reading Factor Emission Level Limits Margin
Detector Type
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB)
5470 52.17 -2.49 49.68 74 -24.32 peak
5470 / -2.49 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor; Margin =
Level-Limit.
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Operation Mode: 802.11 n HT40 Mode with 5.6G TX CH Low

Horizontal
Frequency | Meter Reading Factor Emission Level Limits Margin
Detector Type
(MHz) (dBuV) (dB) (dBpV/m) (dBpV/m) (dB)
5470 55.31 -2.49 52.82 74 -21.18 peak
5470 / -2.49 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor; Margin =
Level-Limit.
Vertical:
Frequency | Meter Reading Factor Emission Level Limits Margin
Detector Type
(MHz) (dBpV) (dB) (dBpV/m) (dBpV/m) (dB)
5470 53.46 -2.49 50.97 74 -23.03 peak
5470 / -2.49 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor; Margin =
Level-Limit.
Remark:

1. If the PK measured levels comply with average limit, then the average level were deemed to comply

with average limit.

2. In restricted bands of operation, the spurious emissions below the permissible value more than 20dB.

3. The amplitude of spurious emissions which are attenuated by more than 20dB below the
permissible value has no need to be reported.
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6.9 Powerline Conducted Emissions

LIMIT

According t0§15.207(a), except as shown in paragraphs (b) and(c) of this section, for an intentional
radiator that is designed to be connected to the public utility(AC)power line, the radio frequency voltage
that is conducted back onto the AC power line on any frequency or frequencies within the band 150 kHz
to 30 MHz shall not exceed the limits in the following table, as measured using a 50 yH/500hms line
impedance stabilization network(LISN).Compliance with the provisions of this paragraph shall be based
on the measurement of the radio frequency voltage between each power line and ground at the power
terminal. The lower limit applies at the boundary between the frequency ranges.

Limits
Frequency Range (dBpVv)
(MHz) -
Quasi-peak Average
0.15t0 0.50 66 to 56* 56 to 46*
0.50to 5 56 46
510 30 60 50
* Decreases with the logarithm of the frequency.
TESTCONFIGURATION
See test photographs attached in Appendix 1 for the actual connections between EUT and support
equipment.
JESTPROCEDURE

10. The EUT was placed on a table, which is 0.8m above ground plane.
11. Maximum procedure was performed on the six highest emissions to ensure EUT compliance.

12. Repeat above procedures until all frequency measured were complete.

IESTRESULTS

The initial step in collecting conducted data is a spectrum analyzer peaks can of the measurement range.
Significant peaks are then marked as shown on the following data page, and these signals are then quasi-
peaked.
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Test Data

Test Specification: Line

130 FCC PART 15 C CLASS B(L)

120
110
100
90
80
70
60
50
40 T -

B i iy A LA i

20 WMM
1

Level[dBpV]

10

1q50k

M 10M 30M
Frequency[Hz]

—— QP Limit — AV Limit — PK — AV

o QP Detector % AV Detector

=
k.
FR
=
1 0.3075 36.26 19.85 60.04 23.78 16.41 PK L
2 0.5955 39.01 19.86 56.00 16.99 19.15 PK L
3 1.1670 37.58 19.90 56.00 18.42 17.68 PK L
4 2.1300 36.88 19.98 56.00 19.12 16.90 PK L
5 3.5070 37.24 20.08 56.00 18.76 17.16 PK L
6 5.8020 34.71 20.10 60.00 25.29 14.61 PK L
Remark: Margin = Limit — Level
Correction factor = Cable lose + LISN insertion loss
Level=Test receiver reading + correction factor
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Test Specification: Neutral

130 FCC PART 15 CCLASS B (N)

120
110
100
90
80
70
60
50
401} v,

sl MR,
20
10

Level[dBuV]

4 4 h-l.
R

A A AN A AN g ST

ok ™ ' M 30M
Frequency[Hz]

—— QP Limit —— AV Limit — PK — AV

o QP Detector #* AV Detector

n
T
1 0.1545 36.25 19.73 65.75 29.50 16.52 PK N -
2 0.2400 36.18 19.73 62.10 25.92 16.45 PK N !
3 0.6045 31.34 19.74 56.00 24.66 11.60 PK N
4 1.4370 32.14 19.79 56.00 23.86 12.35 PK N
5 2.7870 30.84 19.92 56.00 2516 10.92 PK N
6 6.0945 30.87 19.98 60.00 2913 10.89 PK N
Remark: Margin = Limit — Level
Correction factor = Cable lose + LISN insertion loss
Level=Test receiver reading + correction factor
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7. Test Setup Photos of the EUT

Radiated Emission

| 5/

I o

\W |

RN
Rt

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is is

this document cannont be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at ht
TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F,, Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China




{5[’&  HUAK TESTING Page 93 of 92 Report No.: HK2410306426-2E

Lyt

Conducted Emission
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s pet

8. Photos of the EUT

Reference to the report: ANNEX A of external photos and ANNEX B of internal photos.
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